5700EE

(Electric)

Walk- Behind Scrubber

Parts Manual

(S/N 10000000~ )

TennantTrue® Parts
ES “Extended Scrub System

E E For the latest Parts manuals and other
language Operator manuals, visit:

[=] www.tennantco.com/manuals

) ) 331536
North America/ International Rev. 07 (10-2015)

www.tennantco.com AHRAFRANR AR



Ref Part No. Serial Number Description Qty.
82681 (10000000- ) Bracket WIdt, Lpg Mount 1
63810 (10000000- ) Latch Assy, Lpg Tank Mtg, W/Nut 4
51839 (10000000- ) Nut Adjustable, Lpg Tank Mtg 2
4 49263 (10000000 Tie, Cable 3
D 82556 (10000000§ 10001039 Bracket, Vaporizer 1
5 54930 (10000000- Vaporizer, LPG 1

1.
2.
3.

EN| 4

HOW TO ORDER PARTS - See diagram above

Only use TENNANT Company supplied or equivalent parts. Parts and supplies may be ordered online,
by phone, by fax or by mail.

Follow the steps below to ensure prompt delivery.

(A) Identify the machine model.

(B) Identify the machine serial number from the data plate.

(C) Ensure the proper serial number is used from
the parts list.

. Identify the part number and quantity.

Do not order by page or reference numbers.

Provide your name, company name, customer ID number,
billing and shipping address, phone number and
purchase order number.

Provide detail shipping instructions.

(D) V - Identifies an assembly
A - ldentifies parts included in assembly

Please fill out at time of installation for
future reference.

Model No. -

Serial No. -

Machine Options -

Sales Rep. -

Sales Rep. phone no. -

Customer ID Number -

Installation Date -

Tennant Company

PO Box 1452

Minneapolis, MN 55440

Phone: (800) 553- 8033 or (763) 513- 2850
www.tennantco.com

Specifications and parts are subject to change without notice.

Copyright © 2006- 2015 TENNANT Company, Printed in U.S.A.




GENERAL RECOMMENDED MAINTENANCE

General Recommended Maintenance Items

Ref. Part No. Serial Number Description Qty.
222241 (10000000- ) Blade, Sqge, Front, 43.661 Rbr [800mm] 1
222242 (10000000- ) Blade, Sqge, Rear, 45.65I Linatex [32”] 1
v 222423 (10000000- ) Blade Kit, Sqge, Rbr [800] 1
A 222384 (10000000- ) Blade, Sqge, Tile, 43.66lI [Linard, 327] 1
A 222386 (10000000- ) Blade, Sqge, Rear, 45.651 Gum [327] 1
v 222429 (10000000- ) Blade Kit, Sqge, Pyu [800] 1
A 222392 (10000000- ) Blade, Sqge, Front, 43.661 Pyu [327] 1
A 222388 (10000000- ) Blade, Sqge, Rear, 45.65| Pyu [32”] 1
222066 (10000000- )  Wheel, 3.0 Dia 4
82138 (10000000- ) Nut Speed,Retainer, .25-20 Thd 2
222178 (10000000- ) Roller, Bumper 2
222403 (10000000- ) Wheel, 2.0 Dia 2
222431 (10000000- )  Skirt Assy, Disc Head, 32" 1
v 222711 (10000000- ) Replm Kit, Brush Skirts 1
A 222180 (10000000- ) Skirt, Scrub Head 4
223568 (10000000- ) Skirt, Deflector 2

v - Identifies an assembly
A - ldentifies parts included in assembly

5700EE 331536 (07-09) 1-1



GENERAL RECOMMENDED MAINTENANCE

1-2

5700EE 331536 (9- 06)



STANDARD PARTS

SECTION 2

Contents Page Contents Page

Fig. 1 - Brushes, Replacement, Cylindrical ..... 2-2 Fig. 19 - Operator Console Group

Fig. 2 - Brushes And Pad Drivers, Replacement, (S/N 10000000- 10367556) ......... 2-38
Model 800, 800 mm (32in) .......... 2-4 Fig. 20 - Electrical Panel Group

Fig. 3 - Main Frame and Drive Group (S/N 10367557- ) 2-40
(S/N 10000000- 10705714) .......... 2-6 Fig. 21 - Electrical Panel Group

Fig. 4 - Main Frame and Drive Group (S/N 10335670- 10367556) ......... 2-42
(S/N 10705715- ) e 2-8 Fig. 22 - Electrical Panel Group

Fig. 5 - Tire and Rim Assembly, Black ........ 2-10 (S/N 10000000- 10335669) ......... 2-44

Fig. 6 - Scrub Head Lift Group ............... 2-12 Fig. 23 - Squeegee Lift Group ............... 2-46

Fig. 7 - Scrub Head Kit, Model 800D, 800 mm (32 in) Fig. 24 - Squeegee Linkage Group ........... 2-48
(S/N 10578962- ) 2-14 Fig. 25 - Squeegee Group, Model 800,

Fig. 8 - Scrub Head Kit, Model 800D, 800 mm (32 in) 800 mm (321in) ........oiiii. 2-50
(S/N 10000000- 10578961) ......... 2-16 Fig. 26 - Electrical Schematic

Fig. 9 - Scrub Head Drive Group, (S/N 10335670- ) 2-52
Model 800C, 800 mm (32in) ........ 2-18 Fig. 27 - Electrical Schematic

Fig. 10 - Scrub Head Frame Group, (S/N 10000000- 10335669) ......... 2-54
Model 800C, 800 mm (32in) ........ 2-20 Fig. 28 - Electrical Wire Harness Group

Fig. 11 - Recovery Tank Group . .. ............ 2-22 (S/N 10436743- ) P 2-56

Fig. 12 - Solution Tank Group .. .............. 2-24 Fig. 29 - Electrical Wire Harness Group

Fig. 13 - Vacuum Fan Group ................ 2-26 (S/N 10378922- 10436742) ......... 2-60

Fig. 14 - Solution Control Group ............. 2-28 Fig. 30 - Electrical Wire Harness Group

Fig. 15 - Battery Group (S/N 10335670- 10378921) ......... 2-64
(S/N 10335670- ) e 2-30 Fig. 31 - Electrical Wire Harness Group

Fig. 16 - Battery Group (S/N 10000000- 10335669) ......... 2-69
(S/N 10000000- 10335669) ......... 2-32 Fig. 32 - Label Group .................. .. .. 2-72

Fig. 17 - Steering Control Group ............. 2-34

Fig. 18 - Operator Console Group
(S/N 10367557- ) I 2-36

5700EE 331536 (10-2015) 2-1



STANDARD PARTS

Fig. 1 - Brushes, Replacement, Cylindrical

5700EE 331536 (10-2015)



STANDARD PARTS

Fig. 1 - Brushes, Replacement, Cylindrical

Ref. Part No. Serial Number Description Qty.
1 222307 (10000000- ) Brush, Scb, 32I, 18sr, Pyp, Spl [Grout] 2
1 374042 (10000000- ) Brush, Scb, 321, 18sr, Hd Pyp, Spl 2
1 222308 (10000000- ) Brush, Scb, 32l, 18sr, Nyl, Spl 2
1 222309 (10000000- ) Brush, Scb, 32I, 18sr, Abr, Spl 2

5700EE 331536 (10-2015) 2-3



STANDARD PARTS

Fig. 2 - Brushes And Pad Drivers, Replacement, Model 800, 800 mm (32 in)

24

5700EE 331536 (10-2015)




STANDARD PARTS

Fig. 2 - Brushes And Pad Drivers, Replacement, Model 800, 800 mm (32 in)

Ref. Part No. Serial Number Description Qty.
v 1 1220235 (10000000- ) Brush Assy, Disk, Scb, 16.0d, Nyl 2
A 2 9014662 (10000000- ) Brush Kit, Hub Assy, Drive, Ci [Hdpe In] 1
v 1 1220241 (10000000- ) Brush Assy, Disk, Scb, 16.0d, Pyp 2
A 2 9014662 (10000000- ) Brush Kit, Hub Assy, Drive, Ci [Hdpe In] 1
v 1 1221543 (10000000- ) Brush Assy, Disk, Scb, 16.0d, Sab 2
A 2 9014662 (10000000- ) Brush Kit, Hub Assy, Drive, Ci [Hdpe In] 1
v 3 1220199 (10000000- ) Driver Assy, Pad, 16.0d 2
A 4 9014662 (10000000- ) Brush Kit, Hub Assy, Drive, Ci [Hdpe In] 1
A 5 397976 (10000000- ) Disk, Driver, Pad, W/ Face, 16.0d 1
A 6 370095 (10000000- ) Device, Centering, Clip On, Tl [Gf Pp] 1
A 7 09198 (10000000- ) Screw, Pan, Phl, M4 X 0.70 X 35, Ss 3
A 8 41579 (10000000- ) Washer, Flat, 08, Ss 3
9 63248-1 (10000000- ) Pad, Strip 16D Brown 2
9 63248-2 (10000000- ) Pad, Scrub 16D Blue 2
9 63248-3 (10000000- ) Pad, Buff 16D Red 2
9 63248-4 (10000000- ) Pad, Polish 16D White 2
9 370092 (10000000- ) Pad, Strip- Hd 16D Black 2
9 1051027 (10000000- ) Pad, Surf Prep, 16.0d [Mar, 1pick=1pad] 2
Previous Brush And Pad Driver Parts
10 14838 (10000000- ) Spring, Brush Retaining 1
11 24299 (10000000- ) Bracket, Spring Retainer 1
12 01684 (10000000- ) Washer, Flat, 0.25 Ss 1
13 32746 (10000000- ) Screw, Pan, M6 X 1.0 X 35, Ss 3
14 15539 (10000000- ) Adaptor, Brush 1
1042499 (10000000- ) Brush Assy, Disk, Scb, 16.0d, Nyl 2
(Replaced By 1220235)
30241 (10000000- ) Brush- Disk Scr 16 D Assy Poly 2
(Replaced By 1220241)
1042504 (10000000- ) Brush Assy, Disk, Scb, 16.0d, Sab 2
(Replaced By 1221543)
397916 (10000000- ) Driver Assy, Pad, 16d (Replaced By 1220199) 2
v - ldentifies an assembly
A - ldentifies parts included in assembly
5700EE 331536 (10-2015) 2-5




STANDARD PARTS

Fig. 3 - Main Frame and Drive Group (S/N 10000000- 10705714)

Replaced by 1038593

2-6 5700EE 331536 (10-2015)



STANDARD PARTS

Fig. 3 - Main Frame and Drive Group (S/N 10000000-10705714)

Ref. Part No. Serial Number Description Qty.
1 398311 (10000000- ) Frame, Main 1
v 2 1038593 (10000000- 10705714 ) Transaxle Assy, w/Motor [W/O Park Lock] (Replaced 1

by 9011941 - Breakdown Parts Not Available)

AV 3 1040886 (10364538- 10705714 ) Vr, Motor, Transaxle 1
A 1040891 (10364538- 10705714 ) Vr, Brush, Motor, Transaxle 1
3 1031761 (10000000- 10364537 ) Motor, Ele, 36Vdc 2000Rpm 0.50Hp (See Breakdown) 1
4 39350 (10000000- ) Washer, Flat, 0.75, Sae 1
5 222035 (10000000- ) Isolator, Transaxle 2
6 222036 (10000000- ) Bracket, Mtg, Isolator 2
7 222098 (10000000- ) Bracket, Support, Frame 1
8 222039 (10000000- 10705714 ) Bracket, Mtg, Transaxle (Replaced by 1072660) 1
9 54274 (10000000- ) Isolator- Vibration,125Lb.Ratng 1
10 222085 (10000000- ) Bracket, Caster Pad 1
11 04843 (10000000- ) Bearing, Flange .625 Bore 2
12 1049046 (10000000- ) Caster, Swivel, 5.0d 2.0w, 4hole, Gray 2
13 222469 (10000000- ) Spring, Centering 1
14 51787 (10000000- ) Bumper, Rubber 1
15 30406 (10000000- ) Clip, Keeper, St 1
16 1014563 (10000000- ) Washer, Flat, 0.40b 1.12d .12, Ss 2
17 222842 (10000000- ) Chain,Static, Brass 1
18 12273 (10000000- ) Scr- Hexssm 8X1.25 20 Nylnloc 4
19 01685 (10000000- ) Washer FIt .31 Ss 8
20 09011 (10000000- ) Scr Hexssm 8X1.25 30 4
21 08713 (10000000- ) Nut- Hxlocnyln M 8X1.25 Reg Ss 8
22 09011 (10000000- ) Screw, Hex, M8 X 1.25 X 30, Ss 1
23 222505 (10000000- ) Scr Hexssm 8X1.25 45 1
24 59658 (10000000- ) Scr Hexssm 8X1.25 35 Nylonloc 1
25 41186 (10000000- ) Washer, Bellville .31 Pltd 8
26 12333 (10000000- ) Scr- Hexssm 8X1.25 25 Nylonloc 6
27 1017218 (10000000- ) Washer, Flat, 0.321b 1.00d .12, Ss 8
28 09010 (10000000- ) Scr Hexssm 8X1.25 25 2

v - Identifies an assembly
A - ldentifies parts included in assembly

5700EE 331536 (10-2015)




STANDARD PARTS

)

Fig. 4 - Main Frame and Drive Group (S/N 10705715-

5700EE 331536 (10-2015)

2-8



STANDARD PARTS

Fig. 4 - Main Frame and Drive Group (S/N 10705715- )
Ref. Part No. Serial Number Description Qty.
1 398311 (10000000- ) Frame, Main 1
\Y 2 1072422 (10705715- ) Transaxle Assy, W/ Motor [W/O Park Lock] 1
AV 3 1072554 (10705715- ) Vr, Motor Kit, Transaxle [5680/5700] 1
(Breakdown Parts Not Available)
A 1072555 (10705715- ) Vr, Brush Kit, Motor 1072554 1
4 1072628 (10000000- ) Screw, Hex, M8 X 1.25 X 25, Ss, Sems 9
5 222035 (10000000- ) Isolator, Transaxle 2
6 222036 (10000000- ) Bracket, Mtg, Isolator 2
7 222098 (10000000- ) Bracket, Support, Frame 1
8 1072660 (10705715- ) Bracket, Mtg, Transaxle 1
9 54274 (10000000- ) Isolator- Vibration,125Lb.Ratng 1
10 222085 (10000000- ) Bracket, Caster Pad 1
11 04843 (10000000- ) Bearing, Flange .625 Bore 2
12 222467 (10000000- ) Caster, 5.0 Dia Wheel 2
13 222469 (10000000- ) Spring, Centering 1
14 51787 (10000000- ) Bumper, Rubber 1
15 30406 (10000000- ) Clip, Keeper, St 1
16 1014563 (10000000- ) Washer, Flt, 0.40b 1.12d .12, Ss 4
17 08713 (10000000- ) Nut- Hxlocnyln M 8X1.25 Reg Ss 1
18 1020341 (10000000- ) Screw, Hex, M8 X 1.25 X 20, Ss, Sems 4
19 01685 (10000000- ) Washer, Flat, 0.38b 0.88d .08, Ss 16
20 1072816 (10000000- ) Screw, Hex, M8 X 1.25 X 30, Ss, Sems 6
21 08713 (10000000- ) Nut- Hxlocnyln M 8X1.25 Reg Ss 8
22 59658 (10000000- ) Scr Hexssm 8X1.25 35 Nylonloc 1
23 43500 (10000000- ) Chain, Coll, Str, #210, 09.0L 07 Link 1
24 39350 (10000000- ) Washer, Flat, 0.75, Sae 1

v - ldentifies an assembly
A - ldentifies parts included in assembly

5700EE 331536 (10-2015)




STANDARD PARTS

Fig. 5 - Tire and Rim Assembly, Black

‘» \~\> / ////////////

Ref. Part No. Serial Number Description Qty.
v 1 1059450 (10000000- ) Tire Assy, Pneu, BIk, 4.10/3.5- 06 3.5bc 2
374049 (10000000- ) Tire, Blk, 4.10/3.50- 6 [With Tube] 1
04658 (10000000- ) Innertube, 4.10 X 350 1
2 11109 (10000000- ) Nut, Wheel 6

v - ldentifies an assembly
A - ldentifies parts included in assembly




STANDARD PARTS

5700EE 331536 (01- 11) 2-11



STANDARD PARTS

Fig. 6 - Scrub Head Lift Group

5700EE 331536 (10-2015)

2-12



STANDARD PARTS

Fig. 6 - Scrub Head Lift Group

Ref. Part No. Serial Number Description Qty.
1 222027 (10000000- ) Arm, Lift, Head 2
2 222099 (10000000- ) Spacer, Lift Arm 2
3 222028 (10000000- ) Sleeve, .344B .62D1.3 Bronze 2
4 222488 (10000000- ) Bracket, Tank Support 1
5 222210 (10000000- ) Pin, Clevis, 0.62 Dia X 2.00Lg 2
6 02942 (10000000- ) Pin,Hair Cotter .12Wire 2.37SI 3
7 222034 (10000000- ) Bracket, Guide, Roller 1
8 222054 (10000000- ) Bracket, Roller Guide 2
9 222504 (10000000- ) Scr Hexssm 8X1.25 55 2

10 01685 (10000000- ) Washer, Flat, 0.38b 0.88d .08, Ss 4
11 222051 (10000000- ) Bracket, Mounting, Actuator 1
12 9006241 (10000000- ) Actuator Kit, Replmt [5700] 1
13 29558 (10000000- ) Pin,Clevis,0.37 Dia.X 1.50 Lg 1
14 86866 (10000000- ) Pin, Hair Cotter .375D .072Wir 1
15 51534 (10000000- ) Pin,Clevis,0.50 Dia.X 2.00 Lg 1
16 30407 (10000000- ) Clip, Keeper, Open 3
17 08713 (10000000- ) Nut- Hxlocnyln M 8X1.25 Reg Ss 2
18 1072628 (10000000- ) Screw, Hex, M8 X 1.25 X 25, Ss, Sems 2
19 1020341 (10000000- ) Screw, Hex, M8 X 1.25 X 20, Ss, Sems 5

5700EE 331536 (10-2015)

2-13




STANDARD PARTS

Fig. 7 - Scrub Head Kit, Model 800D, 800 mm (32 in) (S/N 10578962-

5700EE 331536 (10-2015)



STANDARD PARTS

Fig. 8 - Scrub Head Kit, Model 800D, 800 mm (32 in) (S/N 10578962-

)

Ref. Part No. Serial Number Description Qty.
v 222018 (10000000- ) Scrub Head Kit Ee 800D 1
A 1 1030875 (10000000- ) Housing, Head, 80cm, Disk [5680/5700] 1
A 2 222535 (10000000- ) Hose, Vinyl .38Id .560d 8.0L 2
A 3 222536 (10000000- ) Fitting- Plastic Tee 06Bm/06Bm/ 1
A 4 00928 (10578962- ) Key, Sq, 0.25 X 0.25, 1.00l 2
A 5 1063882 (10578962- ) Motor, Ele, 36vdc 0330rpm 0.60hp 2
A 6 222836 (10000000- ) Harness, Wire, Disk Head, Elec 1
A 7 44961 (10000000- ) Tie, Cable 4.00 Max 14.50Lg 4
A 8 49263 (10000000- ) Tie Cable 3.00D Max 11.41Lg 2
A 9 1012088 (10000000- ) Bracket, Mtg, Spring 1
A 10 140148 (10000000- ) Sleeve, P/M, 0.50b 0.63d 1.4, Stl PI 2
A 11 63185 (10000000- ) Spring,Comp,.840dx.10Wire 2.0L 2
A 12 45261 (10000000- ) Sprng,Comp,0.74ldx.11Wire 2.5L 2
A 13 20178 (10000000- ) Screw, Hex, .38-16 X 5.50, G5 2
A 14 222838 (10000000- ) Bracket, Pivot 1
A 15 222207 (10000000- ) Pin, Clevis, 0.31Dia X4.5Lg 1
A 16 08346 (10000000- ) Pin, Cotter, .125 X 0.75 1
A 17 222363 (10000000- ) Spring, Tension 2
A 18 377364 (10000000- ) Hub, Drive, Brush, Disk, 0.75b 6t 2
A 19 222431 (10000000- )  Skirt Assy, Disc Head, 32" 1
A 20 222403 (10000000- ) Wheel, 2.0 Dia 2
A 21 222496 (10000000- ) Sleeve 2
A 22 222404 (10000000- ) Door, Scrub Head, Lh 1
A 23 222405 (10000000- ) Door, Scrub Head, Rh 1
A 24 59849 (10000000- ) Nut, Retainer R/.312 Dia 2
A 25 9005800 (10000000- ) Cover, Front, Teal, Afmkt [5700 Disk] 1
A 26 41186 (10000000- ) Washer-Belleville .31  Pltd 8
A 27 222055 (10000000- ) Roller, Linkage, Head 1
A 28 222197 (10000000- ) Pin, Clevis 0.50 Dia X 4.75Lg 1
A 29 02942 (10000000- ) Pin,Hair Cotter .12Wire 2.37SI 1
A 30 09291 (10578962- ) Screw, Hex, M10 X 1.50 X 20, Ss 8
A 31 01685 (10000000- ) Washer Flt .31 Ss 3
A 32 05720 (10000000- ) Scr-Hexssm10X1.5 40 Full Thd 1
A 33 1072628 (10000000- ) Screw, Hex, M8 X 1.25 X 25, Ss, Sems 2
A 34 1017218 (10000000- ) Washer, Flat, 0.32b 1.00d .12, Ss 2
A 35 08713 (10000000- ) Nut- Hxlocnyln M 8X1.25 Reg Ss 2
A 36 32713 (10000000- ) Washer, .406B .81D .09Ureth 2
A 37 33943 (10000000- ) Scr-Flt M8 X 1.25 40 2
A 38 30406 (10000000- ) Clip, Keeper, St 2
A 39 1029426 (10000000- ) Tube, Rnd, 0.40id 0.500d 04.3l, Ss 2
A 40 39312 (10000000- ) Nut, Hex, Std, M10 X 1.5 1
A 41 59156 (10000000- ) Nut, Hex, Lock, .38- 16, NI, Ss 2
A 42 140027 (10000000- ) Washer, Flat, 0.35b 0.75d .04, Ss 4
A 43 01685 (10000000- ) Washer, Flat, 0.38b 0.88d .08, Ss 2
A 44 32662 (10000000- ) Washer, Flat, 0.38b 1.22d .06, Ss 4
A 45 32486 (10000000- ) Washer, Flt .50 SAE 2
A 46 1066734 (10578962- ) Harness, Adapter, Motor 2

v - Identifies an assembly
A - ldentifies parts included in assembly

5700EE 331536 (10-2015)

2-15




STANDARD PARTS

Fig. 8 - Scrub Head Kit, Model 800D, 800 mm (32 in) (S/N 10000000-10578961)

_\&j@ '

—

—
-
AN
v\
A “\W\\G
\ @@=

f 1/

©
h
A

-\
@@
(@@
f s\_‘

s

N
AN
b

T
\A

2-16 5700EE 331536 (06-2012)



STANDARD PARTS
Fig. 8 - Scrub Head Kit, Model 800D, 800 mm (32 in) (S/N 10000000- 10578961)

Ref. Part No. Serial Number Description Qty.
v 222018 (10000000- ) Scrub Head Kit Ee 800D 1
A 1 1030875 (10000000- ) Housing, Head, 80cm, Disk [5680/5700] 1
A 2 222535 (10000000- ) Hose, Vinyl .38Id .560d 8.0L 2
A 3 222536 (10000000- ) Fitting- Plastic Tee 06Bm/06Bm/ 1
A 4 222440 (10000000- 10578961 ) Gasket, End Bell (Replaced by 1069606) 2
A 5 222708 (10000000- 10578961 ) Motor Assy, Elec, Ee 0.6Hp (See Breakdowns) 2

(Replaced by 1068558)

v - Identifies an assembly

A - ldentifies parts included in assembly

A 6 222836 (10000000- ) Harness, Wire, Disk Head, Elec 1
A 7 44961 (10000000- ) Tie, Cable 4.00 Max 14.50Lg 4
A 8 49263 (10000000- ) Tie Cable 3.00D Max 11.41Lg 2
A 9 1012088 (10000000- ) Bracket, Mig, Spring 1
A 10 140148 (10000000- ) Sleeve, P/M, 0.50b 0.63d 1.4, Stl PI 2
A 11 63185 (10000000- ) Spring,Comp,.840dx.10Wire 2.0L 2
A 12 45261 (10000000- ) Sprng,Comp,0.74ldx.11Wire 2.5L 2
A 13 20178 (10000000- ) Screw, Hex, .38-16 X 5.50, G5 2
A 14 222838 (10000000- ) Bracket, Pivot 1
A 15 222207 (10000000- ) Pin, Clevis, 0.31Dia X4.5Lg 1
A 16 08346 (10000000- ) Pin, Cotter, .125 X 0.75 1
A 17 222363 (10000000- ) Spring, Tension 2
A 18 377364 (10000000- ) Hub, Drive, Brush, Disk, 0.75b 6t 2
A 19 222431 (10000000- )  Skirt Assy, Disc Head, 32" 1
A 20 222403 (10000000- ) Wheel, 2.0 Dia 2
A 21 222496 (10000000- ) Sleeve 2
A 22 222404 (10000000- ) Door, Scrub Head, Lh 1
A 23 222405 (10000000- ) Door, Scrub Head, Rh 1
A 24 59849 (10000000- ) Nut, Retainer R/.312 Dia 2
A 25 9005800 (10000000- ) Cover, Front, Teal, Afmkt [5700 Disk] 1
A 26 41186 (10000000- ) Washer-Belleville .31  Pltd 10
A 27 222055 (10000000- ) Roller, Linkage, Head 1
A 28 222197 (10000000- ) Pin, Clevis 0.50 Dia X 4.75Lg 1
A 29 (2942 (10000000- ) Pin,Hair Cotter .12Wire 2.37SI 1
A 30 01698 (10000000- 10578961 ) Scr Hexss.25- 20X1.00 8
A 31 01685 (10000000- ) Washer Flt .31 Ss 3
A 32 05720 (10000000- ) Scr-Hexssm10X1.5 40 Full Thd 1
A 33 02991 (10000000- ) Scr Hexss.31- 18X0.75 2
A 34 01686 (10000000- ) Washer Flt .38 Ss 2
A 35 08713 (10000000- ) Nut- Hxlocnyln M 8X1.25 Reg Ss 2
A 36 32713 (10000000- ) Washer, .406B .81D .09Ureth 2
A 37 33943 (10000000- ) Scr-Flt M8 X 1.25 40 2
A 38 30406 (10000000- ) Clip, Keeper, St 2
A 39 1029426 (10000000- ) Tube, Rnd, 0.40id 0.500d 04.3l, Ss 2
A 40 39312 (10000000- ) Nut, Hex, Std, M10 X 1.5 1
A 41 59156 (10000000- ) Nut, Hex, Lock, .38- 16, NI, Ss 2
A 42 32490 (10000000- ) Washer, Flat, 0.25 Std 4
A 43 01685 (10000000- ) Washer, Flat, 0.38b 0.88d .08, Ss 2
A 44 32662 (10000000- ) Washer, Flat, 0.38b 1.22d .06, Ss 4
A 45 32486 (10000000- ) Washer, Flt .50 SAE 2

5700EE 331536 (06-2012)

2-17




STANDARD PARTS

Fig. 9 - Scrub Head Drive Group, Model 800C, 800 mm (32 in)

5700EE 331536 (01- 11)

2-18



STANDARD PARTS

Fig. 9 - Scrub Head Drive Group, Model 800C, 800 mm (32 in)
NOTE: Scrub Head Kit, Tennant Part Number 222016, includes Fig. 9, and Fig. 10.

Ref. Part No. Serial Number Description Qty.
1 1038426 (10355043- ) Motor, Ele, 36Vdc 1700Rpm 0.75Hp (See Breakdowns) 2
375175 (10000000- 10355042 ) Motor, Ele, 36Vdc 1700Rpm 0.75Hp (See Breakdowns) 2
2 223564 (10000000- ) Bracket, Mounting, Motor 2
3 375195 (10000000- ) Sprocket, Drive 2
4 08713 (10000000- ) Nut- Hxlocnyln M 8X1.25 Reg Ss 4
5 377505 (10000000- ) Belt, Repimt, Brush Drive, F/222201 2
6 76099 (10000000- ) Scr- Hxfmg M8 X 1.25 25 4
7 222180 (10000000- ) Skirt, Scrub Head 2
v 222751 (10000000- ) Plug Drive Assy 2
A 8 222176 (10000000- ) Shaft, Drive Plug 1
A 9 1040931 (10000000- ) Plug, Brush, Drive 1
A 10 41360 (10000000- ) Bearing- Ball,0.59B 1.26D 0.35W 2
A 11 01516 (10000000- ) Ring,Retain,Ex,0.590d,Basic 1
v 374082 (10000000- ) Door Assy, Brush 2
A 12 1044145 (10000000- ) Door, Brush 1
AV 222752 (10000000- ) Plug Idler Assy 1
AA 13 222177 (10000000- ) Shaft, Idler Plug 1
AL 14 222184 (10000000- ) Pin, Roll 1
AA 15 1057629 (10000000- ) Plug, Idler, Brush [Sgl Brg] 1
AA 16 01516 (10000000- ) Ring,Retain,Ex,0.590d,Basic 1
A 17 222180 (10000000- ) Skirt, Scrub Head 1
A 18 08713 (10000000- ) Nut- Hxlocnylon M 8X1.25 Reg Ss 2
A 19 222182 (10000000- ) Bar, Support 1
A 20 74077 (10000000- ) Scr-FIt M8 X 1.25 25 Ss 2
A 21 390996 (10000000- ) Scr-FIt M10 X 1.5 20, Ss NI 1
22 07810 (10000000- ) ScrFlt M8 x 1.25 25 4
23 44961 (10000000- ) Tie, Cable 4.00D Max 14.50 Lg 2
24 1034731 (10000000- ) Screw, Hex, M6 X 1.00 X 16, Ss, Sems 4
25 74077 (10000000- ) Screw, Flat,M 8X1.25 Ss 2
26 09740 (10000000- ) Scr Hexssm 8X1.25 2
27 01685 (10000000- ) Washer, Flat, 0.38b 0.88d .08, Ss 6
28 222209 (10000000- ) Spring, Door 2
29 222182 (10000000- ) Bar, Support 2
30 222818 (10000000- ) Scr-Set 8-32 X .25 Nylon Loc 4
31 222820 (10000000- ) Seal, Ring 2
32 223568 (10000000- ) Skirt, Deflector 2
33 223566 (10000000- ) Bracket, Shield 2
34 223569 (10000000- ) Gasket, Shield 2
35 223563 (10000000- ) Shield, Belt 2
36 15675 (10000000- ) Screw, Hex, M8 X 1.25 X 16, Ss 4
37 223560 (10000000- ) Guard, Belt, Rh 1
38 223561 (10000000- ) Guard, Belt, Lh 1
39 1010506 (10000000- ) Tool, Removal, Shaft, F/ 222176 1

v - ldentifies an assembly
A - ldentifies parts included in assembly

5700EE 331536 (01- 11)

2-19




STANDARD PARTS

Fig. 10 - Scrub Head Frame Group, Model 800C, 800 mm (32 in)

2-20 5700EE 331536 (9- 06)



STANDARD PARTS

Fig. 10 - Scrub Head Frame Group, Model 800C, 800 mm (32 in)

NOTE: Scrub Head Kit, Tennant Part Number 222016, includes Fig. 9, and Fig. 10.

Ref. Part No. Serial Number Description Qty.
1 1022253 (10000000- ) Housing, Cyl, Mach, 800mm 1
2 222835 (10000000- ) Harness, Wire, Cyl Head, Elec 1
3 49263 (10000000- ) Tie Cable 3.00D Max 11.41Lg 2
4 1012088 (10000000- ) Bracket, Mtg, Spring 1
5 32662 (10000000- ) Washer, Flat, 0.38b 1.22d .06, Ss 3
6 63185 (10000000- ) Spring,Comp,.840dx.10Wire 2.0L 2
7 45261 (10000000- ) Sprng,Comp,0.74ldx.11Wire 2.5L 2
8 59156 (10000000- ) Nut, Hex, Lock, .38-16, NI, Ss 2
9 222838 (10000000- ) Bracket, Pivot 1
10 222207 (10000000- ) Pin, Clevis, 0.31Dia X4.5Lg 1
11 08346 (10000000- ) Pin, Cotter .125X0.75 2
12 222363 (10000000- ) Spring, Tension 2
13 222178 (10000000- ) Roller, Bumper 2
14 222179 (10000000- ) Bracket, Mounting, Roller 2
15 222196 (10000000- ) Pin, Roller 2
16 08346 (10000000- ) Pin, Cotter .125X0.75 2
v 222825 (10000000- ) Tray Kit, Debris, 32.0, Ci 1
A 17 9005727 (10000000- ) Tray, Debris, 32.0l, Afmkt [5680/5700] 1
A 18 222204 (10000000- ) Lip, Debris Tray 32" 1
A 19 222669 (10000000- ) Skirt, Debris Tray 1
A 20 222670 (10000000- ) Strip, Debris Tray 1
A 21 09007 (10000000- ) Scr- Hexssm6X1.0 25 4
A 22 01684 (10000000- ) Washer Flt .25 Ss 6
A 23 74455 (10000000- ) Scr- Hxfmg M6 X 1.0 20 2
A 24 08708 (10000000- ) Nut, Hex, Lock, M6 X 1.0, NI 4
25 222197 (10000000- ) Pin, Clevis 0.50 Dia X 4.75Lg 1
26 02942 (10000000- ) Pin,Hair Cotter .12Wire 2.37SI 1
27 05720 (10000000- ) Scr-Hexssm10X1.5 40 Full Thd 1
28 01685 (10000000- ) Washer, Flat, 0.38b 0.88d .08, Ss 3
29 140148 (10000000- ) Sleeve, P/M, 0.50b 0.63d 1.4l, Stl PI 2
30 374007 (10000000- ) Channel 1
31 9005801 (10000000- ) Cover, Front, Teal, Afmkt [5680/5700 Cyl 1
32 222536 (10000000- ) Fitting- Plastic Tee 06Bm/06Bm/ 1
33 222523 (10000000- ) Bracket, Hose Guide 1
34 09023 (10000000- ) Screw, Hex, M08 X 1.25 X 35, Ss 2
35 08713 (10000000- ) Nut, Hex, Lock, M08 X 1.25, NI, Ss 2
36 374162 (10000000- ) Roller, Rwk 1
37 51564 (10000000- ) Washer, 0.53b 1.75d .12, Stl, PI 2
38 397255 (10000000- ) Spring, Cmpr, 0.850d .08wir 2.0l 2
39 20178 (10000000- ) Screw, Hex, .38- 16 X 5.50, G5 2
40 32486 (10000000- ) Washer, Flt .50 SAE 2
41 39312 (10000000- ) Nut, Hex, Std, M10 X 1.5 1
42 76099 (10000000- ) Screw, Hex, M8 X 1.25 X 25, Fmg 2
43 1029426 (10000000- ) Tube, Rnd, 0.40id 0.500d 04.3|, Ss 2

v - Identifies an assembly

A - ldentifies parts included in assembly

5700EE 331536 (07-09)

2-21




Fig. 11 - Recovery Tank Group

STANDARD PARTS

©o
N

24

5700EE 331536 (10-2015)

2-22



STANDARD PARTS

Fig. 11 - Recovery Tank Group

Ref. Part No. Serial Number Description Qty.
1 398440 (10000000- ) Tank, Recvy, Afmkt [5680/5700] 1
2 11531 (10000000- ) Clamp, Hose, Wormdrive, 1.06-2.00d 1
3 1042996 (10000000- ) Screen, Debris, [5680/5700] (Optional) 1
v 4 1011168 (10000000- ) Hose, Assembly, Drain, 25.7 1
AV 5 1008639 (10000000- ) Cap, Drain Assembly 1
AA 6 1019563 (10000000- ) Strap, Drain Cap 1
AA 7 1008637 (10000000- ) ORing, 1.48”1d, 1.76” Od 1
8 222194 (10000000- ) Hose, Drain, Flex 1
9 222151 (10000000- ) Tube, Drain 1
10 1020341 (10000000- ) Screw, Hex, M8 X 1.25 X 20, Ss, Sems 2
11 12273 (10000000- ) Screw, Hex, M 8 X 1.25 X 20, Ss, NI 4
12 11399 (10000000- ) Clamp- Wormdrive, 0.81- 1.50D 2
13 222516 (10000000- ) Sleeve, P/M, 0.496d 0.318b 0.311 430ss 4
14 08713 (10000000- ) Nut- Hxlocnyln M 8X1.25 Reg Ss 2
15 222793 (10000000- ) Clip, Hose, Hanger 2
16 22297 (10000000- ) Clamp- Wormdrive, 1.56- 2.50d, .50w 1
17 30013 (10000000- ) Washer, Flat, .31 Fender 4
18 1037821 (10000000- ) Filter, Panl, Dust, 2.3 X 04.5 X 06.4 1
19 374060 (10000000- ) Hose & Cuff Assy, Vacuum 1.51D 32L 1
20 222822 (10000000- ) Switch, Float 1
21 69234 (10000000- ) Clamp, Cable, 1.00D 0.62W Sil 2
22 01685 (10000000- ) Washer, Flat, 0.38b 0.88d .08, Ss 2
23 15675 (10000000- ) Scr Hexssm 8X1.25 2
v 24 1011167 (10000000- ) Hose, Assembly, Drain, 26.7 1
AV 25 1008639 (10000000- ) Cap, Drain Assembly 1
AA 26 1019563 (10000000- ) Strap, Drain Cap 1
AA 27 1008637 (10000000- ) ORing, 1.48”1d, 1.76” Od 1
v 28 9008164 (10000000- ) Cover Kit, Recvy Tank, Retro[5680/5700] 1
A 29 240239 (10480874- ) Knob, Rnd, 0.75d 0.501, 10- 24 Fem 1
A 30 1062741 (10480874- ) Cover, Tank, Recvy [5680/5700] 1
A 31 1062846 (10480874- ) Gasket, Cover [5680/5700] 1
A 32 621443 (10480874- ) Chain, Ball, 10, 0157mml, Ss 1
A 33 605975 (10480874- ) Screw, Trs, Phl, 10-24 X 0.50, Sems, Ss 1
A 34 222267 (10480874- ) Screw, Pan, Phl, 06- 20 X 0.50, Fmg/Ab 1

v - Identifies an assembly

A - |dentifies parts included in assembly

5700EE 331536 (10-2015)

2-23




STANDARD PARTS

Fig. 12 - Solution Tank Group

©——+—-

N

N\
g i

_O

2-24 5700EE 331536 (10-2015)



STANDARD PARTS

Fig. 12 - Solution Tank Group

Ref. Part No. Serial Number Description Qty.
1 397705 (10000000- ) Bracket, Prop Arm 1
2 222516 (10000000- ) Sleeve, .318B .496D .312 Ss 2
3 30013 (10000000- ) Washer-Flt .31 Fender Pltd 2
4 398430 (10000000- ) Tank, Solution 1
5 75611 (10000000- ) Ftg- Plug Npt 12Pm Rd Hd Plstc. 3
6 222712 (10000000- ) Cover, Solution Tank, w/Label 1
7 222120 (10000000- ) Gasket, Tank, Front 1
8 222121 (10000000- ) Gasket, Tank, Rear 1
9 222406 (10000000- ) Stop, Tank 1

10 222460 (10000000- ) Sleeve 1
11 222462 (10000000- ) Spring, Torsion 1
12 1050554 (10000000- ) Hinge, Leaf [T7, 5680/5700] 2
13 12333 (10000000- ) Scr-Hexssm 8X1.25 25 Nylnloc 1
14 222463 (10000000- ) Scr-Flt M 8X1.25 20 Blk Nyloc 2
15 222780 (10000000- ) Plate, Tank Lock, EE 1
16 398485 (10000000- ) Hinge Widt, Leaf 1
17 01685 (10000000- ) Washer, Flat, 0.38b 0.88d .08, Ss 3
18 09740 (10000000- ) Scr- Hexssm 8X1.25 20 2
19 1020341 (10000000- ) Screw, Hex, M8 X 1.25 X 20, Ss, Sems 2

5700EE 331536 (10-2015)

2-25




STANDARD PARTS

Fig. 13 - Vacuum Fan Group

5700EE 331536 (07- 09)

2-26



STANDARD PARTS

Fig. 13 - Vacuum Fan Group

Ref. Part No. Serial Number Description Qty.

1 222771 (10000000- ) Plate WIdt, Mtg, Fan, Ee 1

2 222129 (10000000- ) Gasket, Plate, Fan Mounting 1

3 12333 (10000000- ) Scr- Hexssm 8X1.25 25 Nylnloc 5

4 01685 (10000000- ) Washer FIt .31 Ss 5

v 5 370184 (10000000- ) Kit, Vacuum Fan, 5700EE 1
A 6 370182 (10000000- ) Fan, Vacuum, 3 Stage Ee 1
A 7 370183 (10000000- ) Seal, Vacuum Fan 1
8 222698 (10000000- ) Guard, Cover, Fan, Ee 1

9 222674 (10000000- ) Sheave, 3J 6.53 Pd 1

10 1053284  (10422747- ) Motor, Ele, 36vdc 2500rpm 0.75hp (See Breakdowns) 1

10 374201 (10000000- 10422746 ) Motor Assy, Ee Vac Fan (See Breakdowns) 1

v 222767 (10000000- ) Idler Arm & Sheave Assy 1
A 11 222702 (10000000- ) Arm WiIdt, Idler 1
A 12 20020 (10000000- ) Ring,Retain,In,1.18ld,Basic 1
A 13 45430 (10000000- ) Pulley, Idler Use 45448 1
A 14 01845 (10000000- ) Bearing- Ball,0.39B 1.18D 0.35W 1
A 15 01543 (10000000- ) Ring,Retain,Ex,0.390d,Basic 1
A 16 05582 (10000000- ) Bearing, Flg. 375 Bore 2
17 29545 (10000000- ) Spring, Tens.560dx.05Wire 1.4 1

18 222686 (10000000- ) Belt, Micro V- Belt 320J3 1

19 222700 (10000000- ) Plate Widt, Mtg, Fan, Ee 1

20 49266 (10000000- ) Tie, Cable 1.75D Max 7.50Lg 2

21 40678 (10000000- ) Clamp,Cable .44D .62Wide 1

22 222667 (10000000- ) Cable Assy, Hose Retainer 1

23 49263 (10000000- ) Tie, Cable 3.00D Max 11.41Lg 1

24 222361 (10000000- ) Hose, Inlet Recovery Tank 1

v - Identifies an assembly

A - ldentifies parts included in assembly

5700EE 331536 (07-09)

2-27




STANDARD PARTS

Fig. 14 - Solution Control Group

5700EE 331536 (10-2015)



STANDARD PARTS

Fig. 14 - Solution Control Group

Ref. Part No. Serial Number Description Qty.
1 222185 (10000000- ) Lever, Control 1
2 222190 (10000000- ) Grip, Handle 1
3 222186 (10000000- ) Housing, Control Lever 1
4 43242 (10000000- ) Swivel 2
5 43454 (10000000- ) Washer, .344B .69D .06Nylon 2
6 15675 (10000000- ) Screw, Hex, M8 X 1.25 X 16, Ss 2
7 01685 (10000000- ) Washer, Flat, 0.38b 0.88d .08, Ss 2
8 222188 (10000000- ) Cable Assy, Water 1
9 1020341 (10000000- ) Screw, Hex, M8 X 1.25 X 20, Ss, Sems 3

10 397787 (10000000- ) Bracket, Mtg, Valve 1
11 1062393 (10000000- ) Valve, Water, Solenoid, 36vdc Bm10/Bm10 1
12 63810 (10000000- ) Clamp, Hose, Wormdrive, 0.56- 1.06d, .56w 1
13 54333 (10000000- ) Clamp- Wormdrive, 0.31- 0.88D 2
14 222097 (10000000- ) Lever, Valve 1
15 397777 (10000000- ) Hose, Rbr, E9O, .62Id 0.811d 1
16 32515 (10000000- ) Screw, Pan, #08 -32 X 0.38 2
17 09011 (10000000- ) Scr Hexssm 8X1.25 30 1
18 08713 (10000000- ) Nut- Hxlocnyln M 8X1.25 Reg Ss 4
19 09740 (10000000- ) Scr- Hexssm 8X1.25 20 1
20 1024237 (10000000- ) Hose, Afmkt, Pvc, Wir, 0.50id, 03ft, Clr 1
21 222742 (10000000- ) Screen, Drain 1
22 222728 (10000000- ) Ftg Str Plastic 1

5700EE 331536 (10-2015)

2-29




STANDARD PARTS

Fig. 15 - Battery Group (S/N 10335670- )

2-30 5700EE 331536 (01- 11)



STANDARD PARTS

Fig. 15 - Battery Group (S/N 10335670- )

Ref. Part No. Serial Number Description Qty.

1 01757 (10335670- ) Washer, Lock, Int, M3 Ss 2

2 63735 (10335670- ) Cable Assy-Lead, 11.0, 6Ga 4

3 87435 (10335670- ) Nut, Hex, Flexlock, .31-18 12

4 45962 (10000000- ) Cap, Plstc, .04 1.38 x 2.30 0.5L (Standard - Tall Clear) 12

4 1041030 (10000000- ) Cap, Battery (Optional - Short Black) 12

5 02076 (10335670- ) Boot, 90Deg .50D .57X .84 12
v 6 222217 (10335670- ) Harness, Cable, Battery 1
A 7 130155 (10335670- ) Connector, Battery, 6Ga 50A, Gray[2 Cont] 1
v 222778 (10335670- ) Battery Kit 36V 235Ah Wet 1
A 8 222473 (10335670- ) Spacer, Battery .62X1.5X21.0 3
A 9 222474 (10335670- )  Spacer, Battery 3.0X4.3X21.0 1
A 10 222280 (10335670- ) Battery, 6V, Res Cap: 129 Wet 6
11 222682 (10335670- ) Strap, Poly, Webbing, 100” L 1
12 63735 (10335670- ) Cable Assy-Lead, 11.0, 6Ga 1
13 397907 (10335670- ) Wire Assy, Cable, 4ga, Red 1
v 14 397908 (10335670- ) Wire Assy, Cable, 4ga, Red 1
AV 15 1056046 (10000000- ) Connector Assy, Anderson Pp120 W/ Cont 1

(NLA - No Longer Available)

AA 1020446 (10000000- ) Connector, Anderson, 1321 Series 1
AA 1020447 (10000000- ) Terminal, Contact, Anderson, 1319g4, 4ga 1
16 06922 (10335670- ) Screw, Pan, M3 X 0.5 X 20, 4.8 2
17 1057853 (10486126- ) Tray, Battery, [5680/5700] 1

v - Identifies an assembly
A - ldentifies parts included in assembly

5700EE 331536 (06-2012) 2-31



STANDARD PARTS

Fig. 16 - Battery Group (S/N 10000000- 10335669)

~

- Dy,
: T - @’/ <

%
- =/

N

2-32

5700EE 331536 (9-07)



STANDARD PARTS

Fig. 16 - Battery Group (S/N 10000000- 10335669)

Ref. Part No. Serial Number Description Qty.
1 222218 (10000000- 10335669 ) Cable, Battery 1

2 63735 (10000000- 10335669 ) Cable Assy-Lead, 11.0, 6Ga 4

3 87435 (10000000- 10335669 ) Nut, Hex, Flexlock, .31-18 12

4 45962 (10000000- 10335669 ) Cover, Terminal,Poly 12

5 02076 (10000000- 10335669 ) Boot, 90Deg .50D .57X .84 12
v 6 222217 (10000000- 10335669 ) Harness, Cable, Battery 1
A 7 130155 (10000000- 10335669 ) Connector, Battery, 6Ga 50A, Gray[2 Cont] 1
v 222778 (10000000- 10335669 ) Battery Kit 36V 235Ah Wet 1
A 8 222473 (10000000- 10335669 ) Spacer, Battery .62X1.5X21.0 3
A 9 222474 (10000000- 10335669 ) Spacer, Battery 3.0X4.3X21.0 1
A 10 222280 (10000000- 10335669 ) Battery, 6V, Res Cap: 129 Wet 6
11 222682 (10000000- 10335669 ) Strap, Poly, Webbing, 100” L 1
12 63735 (10000000- 10335669 ) Cable Assy-Lead, 11.0, 6Ga 1

13 06922 (10000000- 10335669 ) Screw, Pan, M3 X 0.5 X 20, 4.8 2

14 01757 (10000000- 10335669 ) Washer, Lock, Int, M3 Ss 2

v - Identifies an assembly
A - ldentifies parts included in assembly

5700EE 331536 (9- 07) 2-33



STANDARD PARTS

Fig. 17 - Steering Control Group

2-34 5700EE 331536 (06-2012)



STANDARD PARTS

Fig. 17 - Steering Control Group

Ref. Part No. Serial Number Description Qty.
1 222740 (10000000- ) Handle, Speed Control 1
2 1066506 (10000000- ) Grip, Handle, Rnd 1
3 222079 (10000000- ) Gear, Speed Control 1
4 222501 (10000000- ) Washer, Spacer, Speed Control 1
5 49514 (10000000- ) Bearing, Snap .875 Bore 2
6 222081 (10000000- ) Spring, Torsion Centering 1
7 222287 (10000000- ) Potentiometer Assy, Electronic 1
8 222607 (10000000- ) Nut-Hx Thin .38-32 1
9 27974 (10000000- ) Gear, 28 T. 24P 1

10 222083 (10000000- ) Plate, Shield 1
11 222465 (10000000- ) Scr-Flt M3x0.56 SS18-8 2

5700EE 331536 (06-2012) 2-35



STANDARD PARTS

Fig. 18 - Operator Console Group (S/N 10367557- )

2-36 5700EE 331536 (06- 08)



STANDARD PARTS

Fig. 18 - Operator Console Group (S/N 10367557 - )
Ref. Part No. Serial Number Description Qty.
1 9004190 (10367557- ) Shroud Kit, W/ Label, Std, Replmt [5700] 1
2 222225 (10000000- ) Latch 1
3 34738 (10000000- ) Rivet, Blind, .125D X 0.32 X .25D, Sil 4
4 76888 (10000000- ) Button, Plug, 1.25H .00- .12 [Black NylI] 1
5 368590 (10000000- ) Kit, Ci, Rpimt, Rear Panel 1
v 6 222114 (10367557- ) Gauge, Hourmeter, Lcd, Rt [5700] 1
A 7 222683 (10000000- ) Gasket, hourmeter 1
8 222534 (10367557- ) Button, Plug, 1.1 X 1.1H [Black Nyl] 2
v 9 222282 (10000000- ) Switch, Key, Spdt 1
A 10 222684 (10000000- ) Key, Set Of Two 1
11 374122 (10000000- ) Lamp Assy, Indicator, Red, 36Vdc 1
12 222216 (10000000- ) Gauge, Voltmeter, 27-40Vdc 2.2D 1
13 222215 (10000000- ) Gauge,Brush Pressure 2.25 1
14 1045174 (10367557- ) Switch, Rocker Mom/On/Mom 1
15 374121 (10367557- ) Lamp Assy, Indicator, Green, 36Vdc 2
16 383721 (10000000- ) Circuitbreaker, 10.0A 1
17 222267 (10000000- ) Screw, Pan, #06- 20 X 0.50, Fmg 2
18 383723 (10000000- ) Circuitbreaker, 20.0A 2
19 383724 (10000000- ) Circuitbreaker, 25.0A 2
21 383720 (10000000- ) Circuitbreaker, 5.0A 1
22 10962 (10000000- ) Diode, Bridge 12 Amp 1
23 222639 (10000000- ) Seal, Rbr, .12 X .38 X 36.0 1
24 609969 (10000000- ) Plug, Hole, Hourmeter, Blk 1
25 39310 (10000000- ) Scr Hexssm 8X1.25 25 2
26 30013 (10000000- ) Washer-Flt .31 Fender Pltd 2
27 39311 (10000000- ) Nut, Hex, Std, M08 X 1.25 1
28 222747 (10000000- ) Bracket, Locking, Shroud 1
29 222879 (10000000- ) Bracket, Steering Adjustment 2
30 41141 (10000000- ) Washer, Lock, Int- Ext, .31 1
31 06549 (10000000- ) Nut, Hex, Lock, M05 X 0.8, NI 1
20 06934 (10000000- ) Screw, Pan, M05 X 0.8 X 20, 4.8 1

v - Identifies an assembly

A - ldentifies parts included in assembly

5700EE 331536 (06- 08)

2-37




STANDARD PARTS

Fig. 19 - Operator Console Group (S/N 10000000- 10367556)

2-38 5700EE 331536 (06- 08)



STANDARD PARTS

Fig. 19 - Operator Console Group (S/N 10000000- 10367556)

Ref. Part No. Serial Number Description Qty.
1 369761 (10000000- 10367556 ) Kit, Shroud And Label, Std 1
2 222225 (10000000- ) Latch 1
3 34738 (10000000- ) Rivet, Blind, .125D X 0.32 X .25D, Sitl 4
4 76888 (10000000- ) Button, Plug, 1.25H .00-.12 [Black Nyl] 1
5 368590 (10000000- ) Kit, Ci, Rpmt, Rear Panel 1
6 377433 (10000000- 10367556 ) Gauge, Hourmeter, 12- 80vdc, Analog,Rt,.1 1
7 222683 (10000000- ) Gasket, hourmeter 1
8 222534 (10000000- ) Button, Plug, 1.1 X 1.1H [Black Nyl] 1

v 9 222282 (10000000- ) Switch, Key, Spdt 1
A 10 222684 (10000000- ) Key, Set Of Two 1
11 374121 (10000000- ) Lamp Assy, Indicator, Green, 36Vdc 1
12 222216 (10000000- ) Gauge, Voltmeter, 27-40Vdc 2.2D 1
13 222215 (10000000- ) Gauge,Brush Pressure 2.25 1
14 398506 (10000000- ) Switch, Rocker, Dpst 1
15 374122 (10000000- ) Lamp Assy, Indicator, Red, 36Vdc 1
16 383721 (10000000- ) Circuitbreaker, 10.0A 1
17 222267 (10000000- ) Screw, Pan, #06-20 X 0.50, Fmg 2
18 383723 (10000000- ) Circuitbreaker, 20.0A 2
19 383724 (10000000- ) Circuitbreaker, 25.0A 2
20 398501 (10000000- 10367556 ) Switch, Rocker, Hole Plug 1
21 383720 (10000000- ) Circuitbreaker, 5.0A 1
22 10962 (10000000- ) Diode, Bridge 12 Amp 1
23 222639 (10000000- ) Seal, Rbr, .12 X .38 X 36.0 1
24 609969 (10000000- ) Plug, Hole, Hourmeter, Blk 1
25 39311 (10000000- ) Nut, Hex, Std, M08 X 1.25 1
26 30013 (10000000- ) Washer-Flt .31 Fender Pltd 2
27 39310 (10000000- ) Scr Hexssm 8X1.25 25 2
28 222747 (10000000- ) Bracket, Locking, Shroud 1
29 222879 (10000000- ) Bracket, Steering Adjustment 2
30 41141 (10000000- ) Washer, Lock, Int- Ext, .31 1
31 06549 (10000000- ) Nut, Hex, Lock, M05 X 0.8, NI 1
32 06934 (10000000- ) Screw, Pan, M05 X 0.8 X 20, 4.8 1

v - Identifies an assembly

A - ldentifies parts included in assembly

5700EE 331536 (06- 08)

2-39




STANDARD PARTS

Fig. 20 - Electrical Panel Group (S/N 10367557-

5700EE 331536 (10-2015)

2-40



STANDARD PARTS

Fig. 20 - Electrical Panel Group (S/N 10367557 - )

Ref. Part No. Serial Number Description Qty.
1 1040907 (10367557- ) Housing, Enclosure, Contactor, [5700e€] 1
2 1042020 (10367557- ) Gasket, Cover [5700 EE] 1
3 222450 (10000000- ) Strap, Lanyard 1
4 1034019 (10335670- ) Plate Widt, Ele, [5700 EE] 1
5 45405 (10335670- ) Contactor, 36Vdc 2
6 769251 (10335670- ) Busbar, .06 0.6w 2.1l 2/.34x.63slot 1
7 222220 (10000000- ) Controller, Propel 1
8 222739 (10000000- ) Gasket, Neo, .12, 07.24W, 08.31L, Adh 1
9 222723 (10000000- ) Cover, Circuitboard [EE] 1

10 10632-13  (10000000- ) Grommet,Rbr,1.50ld,For .19Matl 1
1 222111 (10367557- ) Relay, 36vdc, 20a [Pokorny] 2
12 1072628 (10000000- ) Screw, Hex, M8 X 1.25 X 25, Ss, Sems 4
13 01685 (10000000- ) Washer, Flat, 0.38b 0.88d .08, Ss 2
14 39311 (10000000- ) Nut, Hex, Std, M08 X 1.25 1
15 32980 (10335670- ) Washer, Lock, Int, #10 2
16 222158 (10335670- ) Screw, Hex, M6 X 1.0 X 10, Fmg 15
17 16944 (10335670- ) Screw, Hex, M4 X 0.7 X 10, Fmg 8
18 20170 (10335670- ) Nut, Hex, Jam, .31-24 6
19 32984 (10335670- ) Washer, Lock, Int, .31 6
20 41178 (10335670- ) Washer, Flat, 0.25 Fender 1
21 1009318 (10335670- ) Clamp, Cable, Stl, 0.6x1.2x0.75w, 1h 1
22 32490 (10335670- ) Washer, Flat, 0.25 Std 1
23 39349 (10335670- ) Washer, Flat, 0.31 Sae 4
24 222726 (10000000- ) Strainrelief, .72/.97 Cord, 1.47d 2
25 1033887 (10335670- ) Pin, Lock, Tank [5700EE] 1
26 74455 (10335670- ) Screw, Hex, M6 X 1.0 X 12, Fmg 2
27 01713 (10335670- ) Nut, Hex, Std, #10- 32, 2 2

5700EE 331536 (10-2015)

2-41




STANDARD PARTS

Fig. 21 - Electrical Panel Group (S/N 10335670-10367556)

N

»

2-42 5700EE 331536 (06- 08)



STANDARD PARTS

Fig. 21 - Electrical Panel Group (S/N 10335670-10367556)

Ref. Part No. Serial Number Description Qty.
1 1034019 (10335670- ) Plate Widt, Ele, [5700/XP/EE] 1
2 01713 (10335670- ) Nut, Hex, Std, #10- 32, 2 2
3 222450 (10000000- ) Strap, Lanyard 1
4 386810 (10335670- 10367556 ) Contactor, 36Vdc 1
5 45405 (10000000- ) Contactor, 36Vdc 2
6 769251 (10335670- ) Busbar, .06 0.6w 2.1l 2/.34x.63slot 1
7 222220 (10000000- ) Controller, Propel 1
8 222739 (10000000- ) Gasket, Neo, .12, 07.24W, 08.31L, Adh 1
9 222723 (10000000- ) Cover, Circuitboard [EE] 1

10 10632-13 (10000000- ) Grommet,Rbr,1.50ld,For .19Matl 1
11 398526 (10335670- 10367556 ) Relay, 36Vdc, 005A, Spdt 2
12 12333 (10000000- ) Scr-Hexssm 8X1.25 25 Nylnloc 4
13 01685 (10000000- ) Washer, Flat, 0.38b 0.88d .08, Ss 6
14 39311 (10000000- ) Nut, Hex, Std, M08 X 1.25 1
15 32980 (10335670- ) Washer, Lock, Int, #10 2
16 222158 (10335670- ) Screw, Hex, M6 X 1.0 X 10, Fmg 10
17 16944 (10335670- ) Screw, Hex, M4 X 0.7 X 10, Fmg 8
18 20170 (10335670- ) Nut, Hex, Jam, .31-24 6
19 32984 (10335670- ) Washer, Lock, Int, .31 6
20 41178 (10335670- ) Washer, Flat, 0.25 Fender 1
21 1009318 (10335670- ) Clamp, Cable, Stl, 0.6x1.2x0.75w, 1h 1
22 32490 (10335670- ) Washer, Flat, 0.25 Std 1
23 39349 (10335670- ) Washer, Flat, 0.31 Sae 2
24 222726 (10000000- ) Strainrelief, .72/.97 Cord, 1.47d 1
25 1033887 (10335670- ) Pin, Lock, Tank [5700EE] 1
26 74455 (10335670- ) Screw, Hex, M6 X 1.0 X 12, Fmg 2
5700EE 331536 (06- 08) 2-43




STANDARD PARTS

Fig. 22 - Electrical Panel Group (S/N 10000000- 10335669)

5700EE 331536 (9- 07)

2-44



STANDARD PARTS

Fig. 22 - Electrical Panel Group (S/N 10000000- 10335669)

Ref. Part No. Serial Number Description Qty.
1 222725 (10000000- 10335669 ) Plate WIdt, Electronics 1
2 222111 (10000000- 10335669 ) Relay, Control 36V 2
3 222450 (10000000- ) Strap, Lanyard 1
4 222726 (10000000- ) Ftg, Plstc Str Specl 1
5 45405 (10000000- ) Contactor, 36Vdc 2
6 63291 (10000000- 10335669 ) Contactor, Power 1
7 222220 (10000000- ) Controller, Propel 1
8 222739 (10000000- ) Gasket, Cover, Ee 1
9 222723 (10000000- ) Cover, Control Board, Ee 1

10 10632-13 (10000000- ) Grommet,Rbr,1.50ld,For .19Matl 1
11 12333 (10000000- ) Scr-Hexssm 8X1.25 25 Nylnloc 4
12 01685 (10000000- ) Washer, Flat, 0.38b 0.88d .08, Ss 6
13 39311 (10000000- ) Nut, Hex, Std, M08 X 1.25 1

5700EE 331536 (06- 08) 2-45



STANDARD PARTS

Fig. 23 - Squeegee Lift Group

(S/N 10000000- 10536097)

“~12

V\J\J\J\J

Replaced By 1066506

5700EE 331536 (10-2015)

2-46



STANDARD PARTS

Fig. 23 - Squeegee Lift Group

Ref. Part No. Serial Number Description Qty.
1 222460 (10000000- ) Sleeve 1
2 222139 (10000000- ) Lever, Squeegee Lift 1
3 222448 (10000000- ) Lever, Squeegee Lift, Upper 1
4 1045175 (10000000- ) Switch, Snap Actn, 250vac 1
5 222402 (10000000- ) Bracket, Fan Switch 1
6 374745 (10000000- ) Pivot, Squeegee Lift 1
7 222400 (10000000- ) Cam, Fan Switch 1
8 01754 (10000000- ) Nut, Hex, Std, M3 X 0.5, 8 2
9 57889 (10000000- ) Sprng,Comp,0.591dx.05Wire 0.6L 1

10 222138 (10000000- ) Bracket, Catch 1
11 222227 (10000000- ) Cable, Squeegee Lift 1
12 1066506 (10536098- ) Grip, Handle, Rnd 1
12 222647 (10000000- 10536097 ) Grip, Handle [Oblong] (Replaced By 1066506) 1
13 222665 (10000000- ) Bumper, Handle 1
14 1034731 (10000000- ) Screw, Hex, M6 X 1.00 X 16, Ss, Sems 1
15 01684 (10000000- ) Washer, Flat, 0.27b 0.69d .05, Ss 2
16 08712 (10000000- ) Nut Hxlocnyln M 6X1.0 Reg Ss 1
17 01685 (10000000- ) Washer, Flat, 0.38b 0.88d .08, Ss 1
18 08713 (10000000- ) Nut- Hxlocnyln M 8X1.25 Reg18- 8 1
19 79506 (10000000- ) Scr-Flt M8X1.25 30 Ss18-8 1
20 1034731 (10000000- ) Screw, Hex, M6 X 1.00 X 16, Sems, Ss 2
21 222868 (10000000- ) Bearing, Flange 1
22 222867 (10000000- ) Plate, Squeegee Pivot 1
23 34738 (10000000- ) Rivet, Pop-.125D X .32 X .25Dhd St 2
24 06948 (10000000- ) Screw, Hex, M06 X 1.0 X 45, 8.8 1
25 08708 (10000000- ) Nut, Hex, Lock, M06 X 1.0, NI 1
26 06923 (10000000- ) Screw, Pan, M3 X 0.5 X 25, 4.8 2
27 01757 (10000000- ) Washer, Lock, Int, M3 Ss 2

5700EE 331536 (10-2015)

2-47




STANDARD PARTS

Fig. 24 - Squeegee Linkage Group

5700EE 331536 (06- 08)

2-48



STANDARD PARTS

Fig. 24 - Squeegee Linkage Group

Ref. Part No. Serial Number Description Qty.
1 1030870 (10000000- ) Block, Pivot, Mach 1
2 222239 (10000000- ) Pin, Pivot Block 1
3 02942 (10000000- ) Pin,Hair Cotter .12Wire 2.37SI 1
4 222468 (10000000- ) Roller, Sqge Centering 2
5 08178 (10000000- ) Pin, Cotter .062X0.75 2
6 05283 (10000000- ) Pin, Clevis 6 Dia X 40 Lg 2
7 1018718 (10000000- ) Link, Sqge, Upper, Lh 1
8 397820 (10000000- ) Link, Sqge, Upper 1
9 222234 (10000000- ) Link, Squeegee Lift, Lower 1

10 222248 (10000000- ) Sleeve, .344B .62D.72 Bronze 1
11 222277 (10000000- ) Sleeve, .344B .62D.93 Bronze 2
12 222230 (10000000- ) Bracket, Linkage, Lower 1
13 222231 (10000000- ) Bracket, Linkage, Upper 1
14 222236 (10000000- ) Spring, Tension 2
15 09026 (10000000- ) Scr Hexssm 8X1.25 40 2
16 222233 (10000000- ) Block, Squeegee, Adjust 1
17 222153 (10000000- ) Knob, W/M8 1.25X125Lg Stud 1
18 63416 (10000000- ) Washer, .310B .88D .12Rbr 1
19 222505 (10000000- ) Scr Hexssm 8X1.25 45 1
20 08713 (10000000- ) Nut- Hxlocnyln M 8X1.25 Reg Ss 7
21 01685 (10000000- ) Washer, Flat, 0.38b 0.88d .08, Ss 10
22 07786 (10000000- ) Nut Hx Ss M 8X1.25 2
23 01686 (10000000- ) Washer FIt .38 Ss 1
24 80950 (10000000- ) Bushing, Fing, 0.32b 0.50d 0.24l, Bnz 4
25 09010 (10000000- ) Screw, Hex, M8 X 1.25 X 25, Ss 2
26 09023 (10000000- ) Screw, Hex, M8 X 1.25 X 35, Ss, Fl 2
5700EE 331536 (06- 08) 2-49




STANDARD PARTS

Fig. 25 - Squeegee Group, Model 800, 800 mm (32 in)

2-50 5700EE 331536 (9- 06)



STANDARD PARTS
Fig. 25 - Squeegee Group, Model 800, 800 mm (32 in)

Ref. Part No. Serial Number Description Qty.
v 397749 (10000000- ) Kit, Ci, Sqge, Assy, [5680/5700] [800] 1
A 1 222134 (10000000- ) Frame, Squeegee 32” 1
A 2 222240 (10000000- ) Plate, Blade Retainer 32 1
A 3 222241 (10000000- ) Blade, Squeegee,Front, 32” 1
A 4 222242 (10000000- ) Blade, Squeegee,Rear, 32" 1
A 5 222243 (10000000- ) Band WIdt, Sqge 32 1
A 6 222794 (10000000- ) Knob, W1.25-20X1.5Lg Stud 2
A 7 82138 (10000000- ) Nut Speed,Retainer, .25-20 Thd 2
A 8 222066 (10000000- ) Wheel, 3.0 Dia 4
A 9 222496 (10000000- ) Sleeve 2
A 10 222268 (10000000- ) Washer, .375B 1.25D .12Neopre 2
A 11 222244 (10000000- ) Cam, Adj, Sqge 2
A 12 222245 (10000000- ) Bracket, Mtg, Wheel 2
A 13 222260 (10000000- ) Pin, Clevis, 0.37 Dia 2.25Lg 2
A 14 222130 (10000000- )  Spring, Torsion, Wheel 2
A 15 39005 (10000000- ) Pin, Cotter .094X0.75 2
A 16 222497 (10000000- ) Sleeve 2
A 17 370100 (10000000- ) Knob, 4 Prongs w/.31- 8 Insert 4
A 18 397826 (10000000- ) Screw, Btn, M8 X 1.25 X 40, Ss18- 8 2
A 19 01685 (10000000- ) Washer, Flat, 0.38b 0.88d .08, Ss 8
A 20 08713 (10000000- ) Nut- Hxlocnyln M 8X1.25 Reg Ss 6
A 21 09767 (10000000- ) Scr Hexssm 8X1.25 70 2
A 22 49694 (10000000- ) Scr Hex Ssm 8X1.25 50 2
A 23 32486 (10000000- ) Washer, Flt, .50 Sae 4
v 222423 (10000000- ) Squeegee Kit F/Tile Gumrbr 800 1
A 24 222384 (10000000- ) Blade, Squeegee, Tile, 32" 1
A D25 222386 (10000000- ) Blade, Squeegee, Rear,Gum 32” 1
v 222429 (10000000- ) Squeegee Kit Oil Rs Urethn 800 1
A 26 222392 (10000000- ) Blade, Sqge Front,32” Qil Rst 1
A D27 222388 (10000000- ) Blade, Sqge, Rear 32” Qil Resi 1

v - Identifies an assembly
A - ldentifies parts included in assembly

5700EE 331536 (9- 06) 2-51



STANDARD PARTS

Fig. 26 - Electrical Schematic (S/N 10335670-

—

SH0074 13A37
HLOONS NO SdWV I1-5
*4010N 13d0Yd dH 2¢/1

XYW SdAY 0¥ 0L
1N344N3 YOLOW 13d04d
SLIWITT 43771041NOD

SAWV 02-LI
tHYOLOW WNNJVA

dWNd 130 A¥Z HLIM ATINO
a3sn H01SI1S3Y dANd 130
J33s 8€'| : 440

J3S GE'0:NO

+1ndLN0 357Nnd LSv4

av01 IVNYON SdWV G2-S
*H0LOW 9NnYdS dH v/€

NYE/IE § o~ v HNd/OE
PREISGALER]
HOLOW 13d0¥d 2
2N N
Y37041NOD 13d0YHd £02 g dWy 52
N18/3€E0 ¥ Indino 1ndNI LNdNI 1od ne/del = S~ "9yo/ve
— NOILOW NI -+ "MS A3Y ™ 3ITLLOHHL €89
NYE/VIZ I-2d 2-2d 9-1d E-I1d 2-1d I-Id HOLOVINOD
NIV
/ SSINMYH 10d
T@ e { [Ny N8| 13A LHW 03§ 18| ~—] 1L LONHL 0
HILIRUNOH _lvT_ 249 @
T8/ ] AL go7a6 T wus @ /0e Wy )13 G
o) nievel , gy,
M18/HEl \2 7 Ng9/%6 NY9/36 WERY]
Y3LINLTOA NV S
O, -
N18/%€l 7 Ndo/a6 NE9/6 Il NY9/S T 34/l
4O0LOVLINOO NIVW HOLIMS A3 199
BRG] g ey N"a/01L
HOLOW NV4 VA o ! dWY Ob/S2
18/ ZE PRERCE ST TELE] NEEVIZ O LT AL RENZT
- HOLOW NY4 OvA HOLOVLINOQ NV OVA [4=N)
9nd/3Le W0y “WHOTI
| q_2 8 <</z\<<om@%n_\EN<
M3/ LEl i LHM/62 “1IHM/V62 < UNd/aL2
JFTINAON H3INWIL 40 1SIS3d dnnd "L3a
> dhnd 130
S1a/AEl 9a 9nd/3Le
N 18/SEl \_\ und/8iz
IATVA 440 LNHS
M 18/ 9€l ) undsdiz
n_zm:n_ IV Nm,: HOLIMS 15V
D woiLiog .
W19/ 0E] R dnd/dz2 und/ 22 N | div 0l
dWNd "110S 1SV4 A w| hd 940/%2 A34/009
ST/ WET 3T WA NorI0s e N99/ 8% I35n4
STa/NNeT 5o SNV SE/02
NH9/V99 A G T R =772 I T34/809
R REZEER]
Se noo i a1 .A HOLOW 8nYIS L1437 599 -
STTa/0EN T8/00€l s IR SANY S€/0¢ I
ST/ 50ET THW/Y /8 1 NU9/v99 gy naves S TIA/V03 !
R b < YOLOW 9n¥IS LHOIY 999 HOLOVLINOD
y1o/L8l [ 2 Q3y/ves HSNYg
4313N[™y9/88
| o __ o o ___ o il il
ger - T+ -0+ + =0Ty =T+ UENY]
S170A 9 SLT0A 9 SLI0A 9 SLT0A 9 S1T0A 9 SLI0A 9

¥ ¥ y39uvHo A¥3Live L70A 9€

IN

5700EE 331536 (9-07)

2-52



STANDARD PARTS

Fig. 26 - Electrical Schematic (S/N 10335670-

HJLIMS ONVM d3mod

2-53

SR
SREAD] g ey n18/85
dNNd ONYM ¥3IMOd
4 18/99¢] TIA/AE]
S1a/dEl NT8/dEl
SR/SEl _ AV13Y diNNd S3
HOLON dNNd 53 |
) dNnd/ 95 /8 I
AR A
ILANIN | g2 Iy AYO/IS m
43NIL 53 9 Nua/vs NH9/ES  v/8 “1oe AH9/IS
) HOLIMS 1v0714 ol 53
S8/0El 1z TIA/TS Ss[ [N 38 ABO/VIS
EP— 13A/98
X89/915
ATIINLYWIEd NY3 OVA ST
440 9NINYNL WOH4 HSOTS [ 18/34El Nd9/vEY AV13Y NV
AR | e s S
7904 10N SIINVL TOorTa/nNeEn T@ N9O/EF N D AHO/TH  vyig| | o€ 34708
AY3A0J3Y ONY 03¥3IM0T SI HOLOVLNOD NV4 OVA
33933005 N3IHM NO SNYNL
HOLOVLINOD NY3 WNNDVA 603 |
S18/0El ) AN I HOLIMS 1v0714
7n4 ANVL F
- g9 Iy
S18/HHE] IR te IR/ D8]
FvT_ 3
S8/9€l
EVVEL]
NMOQ
18/ TEl < w18 | HOLIMS dn
avo1 11n4 HOLIMS sT |9 /S L]
guiie A1 iy —— 19
I e T HOLLMS NG
SR/ TIEL 1] dn
dWY 0l
% n1g .
ST9/TEl YUy TIA/ 381 S
HOLIMS 10.LNOD +99
> H0LOW HSNYE
NOTLOW NI SI K89/0Lv 20® N8/vab
INTHOVA 3HL N3HM N Py
43z1993NI sl v $Aa/Ter 573 1 oe ooy AN ey
AV13Y NOILOW HOLOVLNOD HSNYg 9u0/E
b o
-

5700EE 331536 (9-07)




Fig. 27 - Electrical Schematic (S/N 10000000- 10335669)

STANDARD PARTS

(] <
- JABT3a] N
Wia/44e1 [ LWL .

/N L NEg m
EET g\ i ver NE5 ey ? "HSTh m
HOLIGLNODD HOLIMS LIWIT 339330bS m
e m
I8/CET 1\@/ me e “ RETVAEY]
TIN4 NGL :
||||| | TN IN1
NHa g i 5L g Y NHD|
K o) ©
rasmreT s 58 oy ¥ Nee] T3AC0BT | TEAEST /mwu\@ 7
TINS SNGL ! e | e
i %m_bmjlmml
=2
>18/9¢e1 NHg/ T Téi%n_\@m
zmo\mwmji&vg asae 40101 T3d0Yd
8/ 3€T _ 23 2 #
Neeccz I ] i
1-zd -8
NH0/8Z K R T
£q g N0
, ; . +8 ©¢a2
bl )and3s H3TI0H1INOD HOL0W 13404d neNger s
dud sz
i 58
Jw%ﬂml -z 9-1d  T-1d  Z-id  g-1d
) v_..m\mmﬂAAwgmv NHS/8 | i
H3LIWHNCH TBNOI LD C : S oaan-ane
o 1
XE/ET O Ne9/ a6 14 mw
HOLIBINDD NIM
(Fon) am
esker = N /T Neesos SWHO Y5 10d 3d0Hd 31
/)\ Ng9| 46 HOLIMS
1-11 3 \wv © 19—
SREVACH NHO/86 NH9/6 mess NHO/S RETOZS RERVZH
\/\/ ........... \ AT &gw
NO 43mod CHILIRG T
C—ETTo—
LT
i d0is
(TBNDI1a0) " b
| (1 T
—o oA l1ko oA [1]1}o |||l fo————0A |1 || fo—s :
N z ; z T Z ; Z I [Ea :
Spa g pe g opn g opn g .. agu | ot
90LIYINGD ¢
NIHW :
TH '
- . HE
Xgset % -3 [EAN
N N | S
ML JoaUudy |
v 4ebaeys”
| A4syyeg |
'

5700EE 331536 (9- 07)

2-54



STANDARD PARTS

Fig. 27 - Electrical Schematic (S/N 10000000- 10335669)

HIB/AEL, NHE/012
g
el
q 20 NHC
H1a/RET Ng 812 NH8/672 marel €
HOLOM NY4 WANoYn a sz
(=~ —— =2 e e
!
X Ma
AL & 583
T e Jﬂ NS TNaas ) —@- DEECEN
| o) HOLDW HSNdg & HSNHE 1437 | A 6z NHO
| dHL-1LTH : a6
ais Zh
g a8 , z
e e A 983
T her T Taget mw @ NHS/599 @ HECSNUEC S —
| LHN/928 HSNUE THaTY _
e e ..t |21 R g 67
33eT ! » SSINGUH I IM-ENS QHIH HSNHE
OIS
ui/28) | €13 | |yasss e uss [T
Z @ +  36nss3ud | I3ACHST
! NMDG Hsnda
R s ()1 S ——————————
]
|| AerLEr dHNld ONEM 43MOd (TINOT L0} marss
J
R s -7~ > Sy
' YShasser Tﬁ@uf Hnd/95
| HOLOW dHnd $3 - -
, (TUNOILO) TR m
I
sLg &
A8/HET § m g° NHET+" "Ndo/e5 AHI/ TS 1347981
C SIOILINT Tt L
:.ﬂm:ﬂwzh 37 N@EAS TS T ASTAEdHNG 53
1 3I0q0u el
| BT el AH9/81S
|
L _\%J
1a/bET (1= 1 1o 2V Neavzs ag\ 7" /od AH3/81S
- = ABTRY N 53 :
B e
T0HLNDD 3 TBNOTLAD
I EnEIs
g BEPEEEE -
8/rET Bm\mm_.v. e M8/8% " M8, — HOLING T0HING] I 347387
i HOLOW HSNYg Nug
Tv_lk s | _
¥ig/reet A i
3% .. _ :
TIBET oM JREYEN Ada/5F o8 | CThTT an |
0105 LNOD e ! HOLOM HOLENLOY
H010W HSNYg AT8/1IET | L4177 QY3H HSN4A "
» H . ! i |
ABAET ™1 Vs Au0782b A2 _5. B 2 CE T o B
306N NOTINTOS _ szoom.u L3
_ Hndeuvy |
\ 7347381
i
A1eIel P %I Iw T
£rs
« HOLIMS 1dT7 GY3H HSN€S ™ <
-

2-55

5700EE 331536 (9- 07)




STANDARD PARTS

Fig. 28 - Electrical Wire Harness Group (S/N 10436743- )
/)
40 -3
I b %= @
EE = = gé HE |?-’—| g
- &
1] =)
e ;
=] [Eh
FEEe® =
é‘§ [=]
:
[m]
% (N n —> =
s RN LS
§1§ il
BERT
1
-—
el
- OLE!
7=/ ®
Sz L 5
E58 R Ql.%.:
[— i %
- Ll - .

— - a
=
=

BEE *
EXb) &=
@ @_ﬁ @E .
TN R\ o
y = =
® i :
8
@® &L ® B
[ O
z > I
: ® & >
g% ﬁ

SERAAan®®
OIOICICIONe §

POWER WAND

2-56 5700EE 331536 (07- 09)



STANDARD PARTS

Fig. 28 - Electrical Wire Harness Group (S/N 10436743-

EE = -
_M_ -l/ / Q3NNLLNOD
[=#] 1 T — S —

2-57

e e ‘
B & y J

1 1 1 1 -
gol mii=a=l=
= 8 e Mz I
%2078 3aola

“eeee =E

T3d04d - EH0 T Jon Hﬁ...&m 9N SW _“_ N _“_ h
| [

800 SO¥ EE € _|800 So¥ ¥EE € _| 800 S8F VEE € <
[olllofllo]
v-v 1IvL3a

- <«
vee/02 mw _W_MU N -. _m_ _m_ o Wmm B:. b w“_um_. 14}
289 _mw E E E@ tr k
@ﬂ HOLIMS zxu:hou:: 9 eE 9 m

NY4

5700EE 331536 (07-09)




Fig. 28 - Electrical Wire Harness Group (S/N 10436743-

STANDARD PARTS

A 1vl3d r 7vL3d H TIvLi3d 9 TIvL3d 4 71vLl3a

HOLVNLOV

IWNOIS
LNNAHS

W TIv.L3a £ vida
\ 335 \v 33s
bl £<ED\ /’
33s H TvL3a

33s

J3INNILNOD

HOLIMS
13A37
H3IMo1

dhnd s3

T Tvi3d

el

ASE (=) NOILD
150d AH3L

e e HOLOW (WNO11d0) 1# NV4 OVA

T3doyd 2# NV4 VA

5700EE 331536 (07-09)

2-58



STANDARD PARTS

Fig. 28 - Electrical Wire Harness Group (S/N 10436743- )
Ref. Part No. Serial Number Description Qty.
v 1 1055166 (10436743- ) Harness, Main [5700] 1
A 2 393149 (10335670- ) Fuse, Blade, 10a, 58vdc 1
3 222290 (10335670- ) Diode, Ele, Plug 2
4 222707 (10335670- ) Capacitor, Electric, Plug 1
222666 (10335670- ) Clamp, Cable, Ribbon, 1.25w 0.25h Plstc 1

v - Identifies an assembly
A - ldentifies parts included in assembly

5700EE 331536 (07- 09) 2-59



Fig. 29 - Electrical Wire Harness Group (S/N 10378922-10436742)

STANDARD PARTS

anviaa 91v13d

[ ] V8l
GINNLLNOD =N 1041100

0 - 41 ® o
/ O e e i
™ . - e@& NON {7

QIANNIINDD  a————= WW:W|‘|W|HW|‘W , - @
o s - /.. 2
(o] o g N 97v13a ¥ i (eim)
\ 33s [ L]
AN i . 0 ©6)
QE .‘ ] [] ]
el g 4 L ] HSNuE-c80 ONVM H3IMOd

HSNYg-980
o ew ©©

© ©

CFm CEl wer] (6) [ ¢ |

\ L©app HO
NV4 OVA @ ld

<

—— 5 W@

AY13d 3NN
N

j T i
Z HOLIMS S3 g
==

LN

g [ gl
] ] @@
e

3UNSS3Hd

HILINITOA NMOQ L

T L Hsnyd HOL93NNOD 8 L L
01§ HOLIMS LM q00 -0 1
Qv3H HSNug 3 8

@ 1100
Y0 © Tme

[l

©
E NYd4 OVA EN
m Héeg an
)

5700EE 331536 (07- 09)

2-60




STANDARD PARTS

Fig. 29 - Electrical Wire Harness Group (S/N 10378922-10436742)

[oeee ] 1 -
_M_ -I/ / J3NNILNOD
[os] 4 I——————.......-..-.--.--..-.-.-.-.-.-.-.-.-.-.-.-.-.-.---.-——---.-.-.-L-....._—-.—.--.-_-_-.,)|

2-61

e R \
B & J

1 1 1 1 -
gl meeg=g
= -8 8 M M e 1w
%0078 3aola

“eere =E

T3d04d - €80 T Jon Hﬁ...&m W 9N SW _“_ N _u h

800 S6¥ vEE € | BA0 SBY ¥EE €_|600 GBk YEE €

o]

—

[olllo

vV-v 71lvi3d

W=
[]
.-
W

~s

b3

©
[» ]
of=
S

<

o~
O]

w

189
uaLan 9 6 &E k m
@ﬂ S el w

HILIMS NOILOW
1017 NO s3 NZRA2)
H3Mod

5700EE 331536 (07-09)




STANDARD PARTS

Fig. 29 - Electrical Wire Harness Group (S/N 10378922-10436742)

HOLv¥NL1OV
L4177
HSNdg

X TvL3d r 1viad H TIvl3d

31gva
d3d713rHS

r1vi3a
\V 335

9 7Ivi3a

4 1Ivl3d

7

INTVA
NOILNT0S

W 1lvL3a

% JIvL3a \ /’
335 H

aIv.i3a
33s

dWnd s3

1 Tivi3a

HOLOW (¥NOI LdO)
13d0dd 2# NV4 JVA

I# NVd4 OVA

G3NNILNOD

4 71v.L3a
33s

5700EE 331536 (07-09)

2-62



STANDARD PARTS
Fig. 29 - Electrical Wire Harness Group (S/N 10378922-10436742)

Ref. Part No. Serial Number Description Qty.
v 1 1045866 (10378922- 10436742 ) Harness, Main [5700e€] (Replaced By 1055166) 1
A 2 393149 (10335670- ) Fuse, Blade, 10a, 58vdc 1
3 222290 (10335670- ) Diode, Ele, Plug 2
4 222707 (10335670- ) Capacitor, Electric, Plug 1
222666 (10335670- ) Clamp, Cable, Ribbon, 1.25w 0.25h Plstc 1

v - Identifies an assembly
A - ldentifies parts included in assembly

5700EE 331536 (07- 09) 2-63



Fig. 30 - Electrical Wire Harness Group (S/N 10335670-10378921)

STANDARD PARTS

g 1lvi3a vV 1vLl3d

| E ST0YLNOD
»89
0 @

Q3NNLLNOD

|

d3dwnr
LSV4-NON

D e Y  \ sl
g TvL3a

338 (L

N -
]
J v IIv.i3a [
- 338 [ L]
N ] [] all
\ [ ]

L/ GNYM H¥3MOd

99

™
k Q3NNLLNOD

B3

HsNyg-S89

L @ @ HSNY8-980
@[] e OO
ololc

0 (@)

AYT3Y 3NIT
N

-T109 -1109 L g 8

[] 6 +7109
ez

@ @
E Nvd OVA EN

AVI3Y
809| HSNYE 2N

5700EE 331536 (06- 08)

2-64



STANDARD PARTS

Fig. 30 - Electrical Wire Harness Group (S/N 10335670-10378921)

g 1lvi3a v lvl3d

| E ST0YLNOD
»89
0 @
sl

Q3NNLLNOD

|

d3dwnr
LSV4-NON

N sl
8 T1yL3a
338 .

N -

J [ U

v V.30

- 335 H -
S ] [ ] 6

\ L]
L/ GNYM H¥3MOd

89

™
? Q3NNLLNOD

HsNyg-S89

L @ @ HSNY8-980
F @[] @ OO
plolc

0 (W@

A¥134 3NIT
IN

I
;E EH @6 L 1
58 V

14017 ¥ILINLTOA Hsnyg
T3 ANVL ]
©
- -1109
ols r8l E e 0y — ] [
@ © ©

e +09
® ® T me

NV4 IOVA EN

AVI3Y
09| HSNY¥E 2N

@8]z] o

2-65

5700EE 331536 (06- 08)



STANDARD PARTS

Fig. 30 - Electrical Wire Harness Group (S/N 10335670-10378921)

[effee] 1
(=]
[=<]

Y3INIL @ =

k|

Vol 3snd ISH

2
B

Gl O

%0078 3ao01a
[=] O
=1 O

13d0¥d - £80
| O

—\ \

J3INNLLNOD

2
i | m:

i

H -8 +8 n n 2-2d 12
CeereEE

HoLINS k
o | o..H (T2} v e

9N E _“_ I _“_
100 S8¥ VEE € _| 800 SB¥ ¥EE €_| 800 SO¥ ¥EE €
n_r— n —r— n —
Lolllo]llol
Y-v¥ 1Ivi3d

[ r=H
"I
[re
]

FF
5D3
O]

0
el wr @)@ @
N4 HNOH
HOLIMS
< ws| [ s]
1H1T NO s3
y3mod

5700EE 331536 (06- 08)

2-66



STANDARD PARTS

Fig. 30 - Electrical Wire Harness Group (S/N 10335670-10378921)

X TIvi3d r 71ivLi3a H TIvl3d 9 TIvl3a 4 TIvl3a

"HoLlvniav

31gva
d30713rHS

r 1vi3a
N\\ 33s

t

/’1 TIvi3a

33s

G3NNILNOD

4 71v.L3a
33s

IATIVA
NOILNT0S

dWnd s3

W 1lvL3a

1 Tivi3a

ASE (-] NOILO3INNOD
1S0d Ad3llva

HO10W (IWNOI LdO) I# NVd4 OVA
13d0dd 2# NV4 JVA

2-67

5700EE 331536 (06- 08)




STANDARD PARTS

Fig. 30 - Electrical Wire Harness Group (S/N 10335670-10378921)

Ref. Part No. Serial Number Description Qty.
v 1 397905 (10335670- 10378921 ) Harness, Main, [5700] 1
A 2 393149 (10335670- ) Fuse, Blade, 10a, 58vdc 1
3 222290 (10335670- ) Diode, Ele, Plug 2
4 222707 (10335670- ) Capacitor, Electric, Plug 1
222666 (10335670- ) Clamp, Cable, Ribbon, 1.25w 0.25h Plstc 1

v - Identifies an assembly
A - ldentifies parts included in assembly

2-68

5700EE 331536 (06- 08)



STANDARD PARTS

Fig. 31 - Electrical Wire Harness Group (S/N 10000000-10335669)

13T/BLK
Cmﬁ

18F/YEL
44/PUR
45/GRY
46/GRY
HEADLIFT
ACTUATOR
SOLUTION
SOLENOID G
) POWER
BRUSH HEAD SUB- WIRE HARNESS WAND
- - PUMP
66A/GRN
UPPER
oy 88A/BLK
LEVEL
| | SWITCH
| S | /—1BC/YEL
66B/GRN (—40/GRN
- 13G/BLK
13EE/
BLK
130D
e g
| |J_-| El/ | ,—ss/GRN
| (] IEI BLU | {—54/BRN
13 N
13y 8oy 13R/BLK
644/
GRY 13U/ TANK ES)
BLK SWITCH
G V) —1
30/ x
PUR
31/
BRN

o
- T

RS

BATTERIES

PROPEL y
MOTOR B

=7

il

MAIN HARNESS

5700EE 331536 (9- 07) 2-69



STANDARD PARTS

Fig. 31 - Electrical Wire Harness Group (S/N 10000000-10335669)

e N
—~ g o N g
28A/ORN
/[2 43B/GRN
2
\ 28/0RG
28AIORG —
D2 E 47D/GRY
D1
_ —— 12aBLU
DIODE | o
BRIDGE || ™ _|  1omep
3A/ORG
PROPEL
25 AMP
sonBLU 12A/BLU
12B/BLU
60A/YEL
= Z 70/BLU
64AIGRY = 71ABRN
. VAC FAN
60B/YEL 25 AMP
1B/RED ——
= —
1BAIVEL CIS)ON\-II—VFI‘E%L | CB-1 4/YEL
18H/YEL 2.5 AMP
——— 3/0RG CB-4 SQI_LIJI\EIIFTGIE
10 AMP
SWITCH A2/GRY
o (O e
L 1akEk o SWITCH 4/YEL
BLU
\—— 13GG/BLK SB/GAN
9/GRN
POWER 28/0RG
ON LIGHT
58/BLU 0 HOURMETER
—— 18HIYEL —=
138/
BLK =3
|? 2 |_I—_| 1
| o
| | 13C/ 138 N
LIGHTED POWER BLK BLK
WAND SWITCH
STO t [
9/
|, GRN
ORG | 90/
GRN
l —— WHT-
TANK 13D/BLK g— RED
FULL 13J/BLK — BLK
LIGHT SH] i)
41/BLU — YREER - 13CC/BLK
- 13J/BLK @ SCRUB
—
1851 46A/BLU LIGHT
BLK 13H/ | 9D/
13D/ BLK | GRN 87/ 881
BLK 18U | eC/ CLR TOP/FRONT
BLK | GRN
N 13P/BLK —]
F——+ s1/GRY —/ h 18y
=— 18G/YEL — ~ 1BENVEL
" as/cRY 8K
45, —_=
- + “— 44/PUR —j
I]_
\— 13L/BLK
LIGHTED VOLTMETER DOWN
ES SWITCH PRESSURE
BRUSH
HEADLIFT SWITCH

2-70

5700EE 331536 (9- 07)



STANDARD PARTS
Fig. 31 - Electrical Wire Harness Group (S/N 10000000-10335669)

M3 M2

DCONTACTORD BCONTACTORB

@ﬁ

RELAYS

e

) [ [odlellel
BT P2 Ni2]l\/|1[I13+ ]TI ALJA
M1 R ‘ 13F/ RELAY TERMINAL
@%%@m o T 1 R ISR
=i BLI
§ 3] D il g B
H
%T:(N SH RTI —1 SC/BLK—\
EE cON] ROLLER | 1samL BTIMER]
\ZI%\(_WRE 2/RED 5 5 :5512E/:GRRNY:E © B
1B/RE POTENTIOMETER ASSY
T
B | R B B4
S BER | &N
|2 AN "o
N J
& == gﬁ 3 *
o B 5 <o
<| 8 (@] & ‘iﬁ 2
m3 I S8 =
= O -3 a 33
a8 zZ | xRz
o3 > wEbys 5 fls
'g LewBByge * < > 8 ggé%
" 39558304553 E =
3038322%KK% g
Ly Lot J
: iy
<
Js L = 2
CIERE @5 S >
=z B w % )
o|l3 ©8& < A=
o8 1gs ! s [r——jf%
= 79 28 25383z
s 43 53 S8R
L Lo m % % b i
L = TP XK
A LAl
Ref. Part No. Serial Number Description Qty.
1 398504 (10000000- 10335669 ) Harness, Main, Std 1
2 222290 (10000000- 10335669 ) Diode, Elec, Plug 3
3 222707 (10000000- 10335669 ) Capacitor, Molded 1
222666 (10000000- 10335669 ) Clamp, Ribbon Cable 1
5700EE 331536 (9-07) 2-71



STANDARD PARTS

Fig. 32 - Label Group

ef. Part No. Serial Number Description Qty.
1 1064817 (10000000- ) Label, Model [5700] 2
2 222578 (10000000- ) Label Set, Info & Hzd 5700 1
3 369763 (10000000- ) Label Set, Operational 5700 1
4 08823 (10000000- ) Label, Ee 2
5 1047741 (10000000- ) Label, Logo, 264Mml, [Tennant] 1

2-72

5700EE 331536 (06-2012)



OPTIONS

SECTION 3
Contents Page
Fig.1- ESKit ......... ..o i 3-2
Fig. 2 - VacuumWand Kit .................... 3-4
Fig. 3 - Power Wand Hose Assembly .......... 3-5
Fig. 4 - Power Wand Assembly ............... 3-6
Fig. 5 - Power Wand Pump and Fittings Group .. 3-8
Fig. 6 - Power Wand Mount Group ............ 3-9
Fig. 7 - Parking Brake Group
........ (S/N 10000000- 10731450) ......... 3-10
Fig. 8 - Transaxle With Electric Brake Group
........ (S/N 10731451- ) ceeeiee 311
Fig.9- WallRollerKit ...................... 3-12
Fig. 10 - Power Kill Switch Kit . ............... 3-14
Fig. 11 - Transport Group ................... 3-15
Fig. 12 - Neoprene Caster Group ............ 3-16
Fig. 13 - Tire Assembly, Solid ................ 3-17
Fig. 14 - Tire Assembly, Foam Filled .......... 3-18
Fig. 15 - Tire Assembly, Air Filled, Gray ....... 3-19
Fig. 16 - Battery Charger Group .............. 3-20
Fig. 17 - Urethane Scrub Head Skirt Kit ....... 3-21
Fig. 18 - Sensor Kit, Shielded ................ 3-22
Fig. 19 - Speed Reduction Kit................ 3-23
Fig. 20 - Hydrolink® Battery Watering System
........ Kit oo . 324

5700EE 331536 (10-2015) 3-1



OPTIONS

Fig. 1 - ES Kit

5700EE 331536 (06-2012)

3-2



OPTIONS

Fig. 1 - ES Kit
Ref. Part No. Serial Number Description Qty.
v 222351 (10000000- ) Es Standard 5700 1
A 1 222259 (10000000- ) Pump Assy, Water 36Vdc (See Breakdowns) 1
A 2 17188 (10000000- ) Clamp- Wormdrive, 1.62- 3.50D 1
A 3 64778 (10000000- ) Ftg,Plstc,Elb,Barb.38Pt- .50Hse 2
A 4 222451 (10000000- ) Hose, Vinyl Clr, .501d X65.0L 1
A 5 72953 (10000000- ) Hose, Pvc .501dx.730d 23.0Lg 1
A 6 54333 (10000000- ) Clamp- Wormdrive, 0.31- 0.88D 3
A 7 65873 (10000000- ) Screen, Solution 60 Mesh, Cyl 1
A 8 222604 (10000000- ) Label, Es Logo, Off- White 2
A 9 222374 (10000000- ) Ftg- Plastic Str Specl 12Pm 1
A 10 222439 (10000000- ) Tube, Poly .38Id X .06W X 16L 1
A 11 222822 (10000000- ) Switch, Float 1
A 12 69784 (10000000- ) Ftg- Plstc Str 12Pm/12Pm 1
A 13 398500 (10000000- ) Switch, Rocker, Dpst 1
A 14 398526 (10000000- ) Relay, 36Vdc, 9A, Spdt 1
A 15 222710 (10000000- ) Timer, E.S. 1
A 16 05134 (10000000- ) Ftg, Pipe, Cplg Plastic 0.75 1
A 17 75611 (10000000- ) Fitting, Plstc, Plug, Pm12 1
A 18 377349 (10000000- ) Fitting, Plstc, Pf12/Pf12, Bh 1
A 19 79273-1 (10000000- ) Fitting, Plstc, Str, Bm08/Pm12 1

v - Ildentifies an assembly

A - ldentifies parts included in assembly

5700EE 331536 (06-2012)




OPTIONS

Fig. 2 - Vacuum Wand Kit

o

(@@

/

@Zﬂ(((CCCCCCCCCCCCC(C(CC((CCCCCCCCCCCCCC

2

Ref. Part No. Serial Number Description Qty.
v 222349 (10000000- ) Wand Vacuum 5700 1
A 1 05579 (10000000- )  Wand, Vacuum 2
A 2 05594 (10000000- ) Hose Assy, Vacuum Wand 1
A 3 05584 (10000000- ) Hose End, Curved 1
A 4 374077 (10000000- ) Nozzle, Vacuum Wand 1
A 5 65580 (10000000- ) Bag, Power Wand 1
A 6 08713 (10000000- ) Nut- Hxlocnyln M 8X1.25 Reg Ss 2
A 7 09011 (10000000- ) Scr Hexssm 8X1.25 30 2
A 8 01685 (10000000- ) Washer, Flat, 0.38b 0.88d .08, Ss 4

v - ldentifies an assembly
A - ldentifies parts included in assembly

3-4 5700EE 331536 (9- 06)



OPTIONS

Fig. 3 - Power Wand Hose Assembly

NOTE: Power Wand Kit, Tennant Part Number 222352, includes Fig. 3, Fig. 4, Fig. 5, and Fig. 6.

Ref. Part No. Serial Number Description Qty.

v 65341 (10000000- ) Hose Assembly 1
A 1 578318000 (10000000- )  Fitting, Quick Disconnect 1
A 2 578160000 (10000000- ) Clamp, Hose 2
A 3 578820000 (10000000- ) Hose 1
A 4 578072000 (10000000- ) Cuff, Swivel 2
A 5 578276000 (10000000- ) Hose, Vacuum 1
A 6 578071000 (10000000- )  Fitting, Quick Disconnect 1

7 12694 (10000000- ) Fitting, Plastic 1

v - Identifies an assembly
A - ldentifies parts included in assembly

5700EE 331536 (9- 06) 3-5



OPTIONS

Fig. 4 - Power Wand Assembly

3-6

5700EE 331536 (9- 06)



OPTIONS

Fig. 4 - Power Wand Assembly
NOTE: Power Wand Kit, Tennant Part Number 222352, includes Fig. 3, Fig. 4, Fig. 5, and Fig. 6.

v - Identifies an assembly
A - ldentifies parts included in assembly

Ref. Part No. Serial Number Description Qty.
v 65340 (10000000- )  Wand Assembly 1
A 1 578077000 (10000000- ) Bracket, Valve Mounting 1
A 2 578061000 (10000000- ) Adapter, Head 2
A 3 1037595 (10000000- ) Fitting, Plstc, E90, Bm04/Pm02, Nyl 1
A 4 579112 (10000000- ) Adapter, Nozzle 1
A 5 602036000 (10000000- ) Rivet, Pop 2
A 6 578066000 (10000000- ) Nozzle, Spray 1
A 7 65610 (10000000- ) Brush, Wand, Poly 1
A 8 578063000 (10000000- ) Head, Wand 1
A 9 578078000 (10000000- ) Strip, Retainer 2
A 10 578074000 (10000000- ) Blade, Squeegee 2
A 11 578124000 (10000000- ) Bracket, Axle 1
A 12 578439 (10000000- ) Knob, Adjustable, Squeegee 1
A 13 578228000 (10000000- ) Spring, Compression 1
A 14 578143000 (10000000- ) Stud, Adjustable 1
A 15 578126000 (10000000- ) Axle, Wand 1
A 16 578125000 (10000000- )  Wheel, Guide 2
A 17 578123000 (10000000- ) Bracket, Axle 1
A 18 578155000 (10000000- ) Handle, Wand 1
A 19 578154000 (10000000- ) Bracket, Handle Mounting 1
A 20 578091000 (10000000- )  Fitting, Quick Disconnect 1
A 21 578164000 (10000000- ) Grommet 1
A 22 578821000 (10000000- ) Hose, Solution 1
A 23 578161000 (10000000- ) Clamp, Hose 2
A 24 578094000 (10000000- ) Fitting, Straight 1
A 25 578064000 (10000000- ) Valve, Water 1
A 26 150208 (10000000- ) Fitting, Plug 1
A 27 578060000 (10000000- ) Wand, Off- Aisle 1

28 65582 (10000000- ) Brush, Wand AB 1

5700EE 331536 (07-09)




OPTIONS

NOTE: Power Wand Kit, Tennant Part Number 222352, includes Fig. 3, Fig. 4, Fig. 5, and Fig. 6.

Fig. 5 - Power Wand Pump and Fittings Group

Ref. Part No. Serial Number Description Qty.
1 222258 (10000000- ) Pump, Water 0.5 Gpm 12Psi 36V 1
2 222374 (10000000- ) Ftg- Plastic Str Specl 12Pm 1
3 222117 (10000000- ) Switch 1
4 40678 (10000000- ) Clamp,Cable .44D .62Wide 2
5 49826 (10000000- ) Scr- Hexssm 8X1.25 16 Nylon Loc 2
6 01685 (10000000- ) Washer, Flat, 0.38b 0.88d .08, Ss 2
7 43844 (10000000- ) Clamp- Wormdrive, 0.25 - 0.62D 2
8 222810 (10000000- ) Hose Assy, Water 1
9 222742 (10000000- ) Screen, Drain 1

10 222728 (10000000- ) Ftg, Str, Drain 1
11 222750 (10000000- ) Hose 1
12 621217000 (10000000- ) Fitting, Plstc, E90, Bm06/Bm08 1
13 1014971 (10000000- ) Hose, Afmkt, Pvc, Brd, 0.38id, 01ft, Clr 1
14 1015068 (10000000- ) Hose, Afmkt, Pvc, Clr, 0.50id, 03ft 1
15 612774 (10000000- ) Fitting, Plstc, Str, Bm06/Bm08 1
16 54333 (10000000- ) Clamp, Hose, Wormdrive, 0.31-0.88d, .31w 2
17 140916 (10000000- ) Clamp, Cable, Nyl, 0.62d, Nat 1
18 01683 (10000000- ) Washer, Flat, 10, Ss 2
19 09739 (10000000- ) Nut, Hex, Lock, M5 X 0.80, NI, Ss 1
20 24196 (10000000- ) Screw, Pan, Phl, M5 X 0.8 X 20, Ss 1

5700EE 331536 (01- 11)



OPTIONS

Fig. 6 - Power Wand Mount Group

NOTE: Power Wand Kit, Tennant Part Number 222352, includes Fig. 3, Fig. 4, Fig. 5, and Fig. 6.

Ref. Part No. Serial Number Description Qty.
1 09011 (10000000- ) Scr Hexssm 8X1.25 30 2
2 57769 (10000000- ) Strap, Rubber 2
3 222367 (10000000- ) Bracket, Mtg, Bag 1
4 65580 (10000000- ) Bag, Power Wand 1
5 222366 (10000000- ) Bracket, Sppt, Wand 1
6 01685 (10000000- ) Washer, Flat, 0.38b 0.88d .08, Ss 4
7 08713 (10000000- ) Nut- Hxlocnyln M 8X1.25 Reg Ss 2

5700EE 331536 (9- 06) 3-9



OPTIONS

Fig. 7 - Parking Brake Group (S/N 10000000-10731450)

Ref. Part No. Serial Number Description Qty.
1 222552 (10000000- 10731450 ) Plate Weldment, Stop 1
2 04843 (10000000- 10731450 ) Bearing, Flange .625 Bore 3
3 222556 (10000000- 10731450 ) Sleeve .62D .34B .38L 1
4 28862 (10000000- 10731450 ) Washer- Thrust 1
5 222547 (10000000- 10731450 ) Brake Weldment, Parking 1
6 222555 (10000000- 10731450 ) Grip, Handle 1
7 222028 (10000000- 10731450 ) Sleeve, .344B .62D1.3 Bronze 2
8 222651 (10000000- 10731450 ) Bracket, Lift Retainer 1
9 222560 (10000000- 10731450 ) Spring, Torsion 1
10 08179 (10000000- 10731450 ) Pin, Cotter .094X1.00 1
11 222546 (10000000- 10731450 ) Rod, Brake .50 D 1
12 43454 (10000000- 10731450 ) Washer, .344B .69D .06Nylon 2
13 222558 (10000000- 10731450 ) Clevis, Adjustable M12 1
14 04743 (10000000- 10731450 ) Pin,Clevis,0.31 Dia.X 1.12 Lg 1
15 39005 (10000000- 10731450 ) Pin- Cotter .094X0.75 1
16 222593 (10000000- 10731450 ) Pad, Pedal 1
17 09011 (10000000- 10731450 ) Scr Hexssm 8X1.25 30 2
18 01685 (10000000- 10731450 ) Washer, Flat, 0.38b 0.88d .08, Ss 8
19 08713 (10000000- 10731450 ) Nut- Hxlocnyln M 8X1.25 Reg Ss 5
20 07788 (10000000- 10731450 ) Nut Hx Std Ss M12X1.75 1
21 09010 (10000000- 10731450 ) Scr Hexssm 8X1.25 25 2
v 22 1038594 (10368984- 10731450 ) Transaxle, Assy,w/Motor[W/Prkick] (Rpld by 9011942) 1
A 1040886 (10368984- 10731450 ) Vr, Motor, Transaxle 1
A 1040891 (10368984- 10731450 ) Vr, Brush, Motor, Transaxle 1
22 1033765 (10321996- 10368983 ) Transaxle Assy, W/Parking Brake (See Breakdowns) 1
22 222037 (10000000- 10321995 ) Transaxle Assy, W/Parking Brake (See Breakdowns) 1

v - Ildentifies an assembly
A - ldentifies parts included in assembly

3-10

5700EE 331536 (10-2015)



OPTIONS

Fig. 8 - Transaxle With Electric Brake Group (S/N 10731451 -

)

Ref. Part No. Serial Number Description Qty.
v 1 1072423 (10731451- ) Transaxle Assy, W/ Motor [W/ Park Lock] 1
AV 2 1072554 (10731451- ) Motor, Ele, 36Vdc 2000Rpm 0.50Hp 1
(Breakdown Parts Not Available)

AA 1072555 (10731451- ) Brush, Motor, Transaxle [Pk of 4] 1

A 3 1074732 (10731451- ) Brake, Transaxle 1
4 01685 (10731451- ) Washer, Flt, .31 Ss 2
5 08713 (10731451- ) Nut, Hex, Lock, M08 X 1.25,NI, Ss 2
6 1072660 (10731451- ) Bracket, Mtg, Transaxle 1
7 59658 (10731451- ) Screw, Hex, M8 X 1.25 X 35, NI, Ss 1
8 1014563 (10731451- ) Washer, 0.38b 1.22d .06, Ss 2
9 54274 (10731451- ) Isolator, Vib, Bshg, 1.1d 0.6l .4b 0.78h 1
10 39350 (10731451- ) Washer, Flat, 0.75, Sae 1
11 09011 (10731451- ) Screw, Hex, M08 X 1.25 X 30, Ss 2

v - ldentifies an assembly

A - ldentifies parts included in assembly

5700EE 331536 (10-2015) 3-11




Fig. 9 - Wall Roller Kit

5 /1
JaY a1y

Ry

-,

OPTIONS

7\‘/@\ N
- -
.
© - \ <
/ \ T Mx\ W& 4 /
70\ NV l%/u/ [ ND
./ / KL\ /[ [

NN
Gy Yy

5700EE 331536 (9- 06)

3-12



OPTIONS

Fig. 9 - Wall Roller Kit

Ref. Part No. Serial Number Description Qty.
v 222663 (10000000- ) Wall Roller Kit 5700 1
A 1 222478 (10000000- ) Bracket WIdt, Wall Roller, Lh 1
A 2 222796 (10000000- ) Roller 10
A 3 222475 (10000000- ) Shaft, Roller 1
A 4 222479 (10000000- ) Pushnut 4
A 5 222477 (10000000- ) Bracket Widt, Wall Roller, Rh 1
A 6 222476 (10000000- ) Shaft, Roller 1
A 7 222768 (10000000- ) Pushnut 4
A 8 30327 (10000000- ) Rod, Thrd, 2 End M08X1.25 01.4 4
A 9 222470 (10000000- ) Knob, Star, 1.5d 3 Ear 0.8 M08x1.25 Pls 4
A 10 01685 (10000000- ) Washer, Flat, 0.38b 0.88d .08, Ss 4
A 11 30013 (10000000- ) Washer, Flat, 0.31 Fender 4

v - Identifies an assembly
A - ldentifies parts included in assembly

5700EE 331536 (9- 06)

3-13




OPTIONS

Fig. 10 - Power Kill Switch Kit

Ref. Part No. Serial Number Description Qty.
v 1 222664 (10000000- ) Button Kit Battery Cutout 5700 1
A 2 78553 (10000000- ) Switch, Pushbutton 1
A 3 65665 (10000000- ) Contact, Switch 1

v - ldentifies an assembly
A - |dentifies parts included in assembly

3-14 5700EE 331536 (06- 08)



OPTIONS

Fig. 11 - Transport Group

Ref. Part No. Serial Number Description Qty.
v 398029 (10000000- ) Demo Kit, Fi [5680] 1
A 1 11636 (10000000- ) Latch, Draw, Flexible 1
A 2 01335 (10000000- ) Rivet, Pop-.125Dx.44X.25Dhd Al 4

v - Ildentifies an assembly
A - ldentifies parts included in assembly

5700EE 331536 (10-2015) 3-15



OPTIONS

Fig. 12 - Neoprene Caster Group

Ref. Part No. Serial Number Description Qty.
v 1 1049049 (10000000- ) Caster, Swivel, 5.0d 2.0w, 4hole, Neo
A 2 1049020 (10000000- )  Wheel, 05.0d 2.00w 0.50b 1

v - ldentifies an assembly
A - ldentifies parts included in assembly

3-16 5700EE 331536 (07- 09)



OPTIONS

Fig. 13 - Tire Assembly, Solid

Ref. Part No. Serial Number Description Qty.

1 369345 (10000000- ) Tire & Rim Assy 12.3 Dia Solid 2

5700EE 331536 (9- 06) 3-17



OPTIONS

Fig. 14 - Tire Assembly, Foam Filled




OPTIONS

Fig. 15 - Tire Assembly, Air Filled, Gray

v - Identifies an assembly




OPTIONS

Fig. 16 - Battery Charger Group

ef. Part No. Serial Number Description Qty.
\% 1 9001055 (10000000- ) Charger Kit, Battery, Ci [Domestic] (Lead Acid) 1
A 2 1017079 (10000000- ) Cord, Extn, 16ga /3, 10ft [Sjt] 1
A 3 130155 (10000000- ) Connector, Battery, 6ga 50a, Gray[2cont] 1
\Y 1 9008266 (10000000- ) Charger, 36vdc 21a 85- 265vac [Gel] 1
A 2 1017079 (10000000- ) Cord, Extn, 16ga /3, 10ft [Sjt] 1
A 3 130155 (10000000- ) Connector, Battery, 6ga 50a, Gray[2cont] 1
\Y 1 9008267 (10000000- ) Charger, 36vdc 21a 85- 265vac [Agm] 1
A 2 1017079 (10000000- ) Cord, Extn, 16ga /3, 10ft [Sjt] 1
A 3 130155 (10000000- ) Connector, Battery, 6ga 50a, Gray[2cont] 1
v 1 9012531 (10000000- ) Charger Kit, 36vdc 21a 85- 265vac [Discv] 1
A 2 1017079 (10000000- ) Cord, Extn, 16ga /3, 10ft [Sjt] 1
A 3 130155 (10000000- ) Connector, Battery, 6ga 50a, Gray[2cont] 1

International Only

ef. Part No. Serial Number Description Qty.
\Y 4 9001054 (10000000- ) Charger Kit, Ci [Export/Euro/Asia] 1
A 5 1019242 (10000000- ) Cord, Ele, Chrgr [European] 1
A 6 130155 (10000000- ) Connector, Battery, 6ga 50a, Gray[2cont] 1

v - ldentifies an assembly
A - ldentifies parts included in assembly

3-20

5700EE 331536 (10-2015)



OPTIONS

Fig. 17 - Urethane Scrub Head Skirt Kit

Ref. Part No. Serial Number Description Qty.
v 222819 (10000000- ) Skirt Kit, Urethane, Scrubber Head 1
A 1 222808 (10000000- ) Skirt, Scrub Head

v - Identifies an assembly
A - ldentifies parts included in assembly

5700EE 331536 (9- 06) 3-21



OPTIONS

Fig. 18 - Sensor Kit, Shielded

Ref. Part No. Serial Number Description Qty.
v 374109 (10000000- ) Kit, Sensor, Shielded 1
A 1 374078 (10000000- ) Switch, Float 1

v - ldentifies an assembly
A - ldentifies parts included in assembly

3-22

5700EE 331536 (9- 06)



OPTIONS

Fig. 19 - Speed Reduction Kit

Ref. Part No. Serial Number Description Qty.
v 1 222798 (10000000- ) Speed Reduction Kit, 5700 1
A 2 222833 (10000000- ) Potentiometer Assy, Electronic 1
A 3 222760 (10000000- ) Knob, Potentiometer 0.125 Shaft 1
A 4 222844 (10000000- ) Label, Speed Adjustment 1

v - Identifies an assembly

A - ldentifies parts included in assembly

5700EE 331536 (06- 08)

3-23



OPTIONS

Fig. 20 - Hydrolink® Battery Watering System Kit

Ref. Part No. Serial Number Description Qty.
v 9010301 (10606608- ) Battery Fill Kit, 36v, Ci [Hydrolink] 1
A 1 1058939 (10606608- ) Pump Kit, Fill, Battery 1
A 2 1201997 (10606608- ) Tube, Water, Battery, 36vdc [Trojan] 1
A 3 1204142 (10606608- ) Cap, Fill, Battery [Trojan] 6
A 4 1071084 (10606608- ) Label, Tag, Battery [Hydrolink Watering] 1
A 5 130773 (10606608- ) Tie, Cable, Nyl, 11.0l, .14w, 3.0 Max. D 2

v - ldentifies an assembly

A - ldentifies parts included in assembly

*THIS KIT IS INTENDED FOR USE WITH TROJAN® LEAD ACID BATTERIES ONLY.

HYDROLINK® IS A REGISTERED TRADEMARK OF TROJAN® BATTERY COMPANY.

3-24

5700EE 331536 (06- 2014)



BREAKDOWNS

SECTION 4

Contents Page

Fig. 1 - Transaxle Drive Breakdown

(w/Parking Brake),1033765, 222037 .. 4-2
Fig. 2 - Transaxle Drive Breakdown

(w/o Parking Brake) 1033764, 397707 4-4
Fig. 3 - Transaxle Motor Breakdown, 1031761 .. 4-6
Fig. 4 - Transaxle Motor Breakdown, 374265 ... 4-7

Fig. 5 - Electric Motor Breakdown, 1038426 .... 4-8
Fig. 6 - Electric Motor Breakdown, 375175 ..... 4-9
Fig. 7 - Electric Motor Breakdown, 222708 .... 4-10
Fig. 8 - Electric Motor Breakdown, 374201 .... 4-11
Fig. 9 - Electric Motor Breakdown, 1053284 ... 4-12
Fig. 10 - Water Pump Breakdown, 222259 .... 4-13

5700EE 331536 (07- 09) 4-1



BREAKDOWNS

Fig. 1 - Transaxle Drive Breakdown (w/Parking Brake) 1033765, 222037

5700EE 331536 (07- 09)

4-2



BREAKDOWNS

Fig. 1 - Transaxle Drive Breakdown (w/Parking Brake) 1033765, 222037

Ref. Part No. Serial Number Description Qty.

v 1033765 (10321996- 10368983 ) Transaxle Assy, W/Parking Brake 1
222037 (10000000- 10321995 ) Transaxle Assy, W/Parking Brake 1

AV 1 222640 (10000000- ) Mtr Gear Kit 1
AL 2 222599 (10000000- ) Pinion Gear 1
AA 3 222656 (10000000- ) Clip 1
AL 4 222657 (10000000- ) O-Ring 1
AV 5 222641 (10000000- ) Brg&Seal Kit 1
AL 6 222658 (10000000- ) Seal 2
AL 7 222659 (10000000- ) Snap Ring 2
AA 8 222660 (10000000- ) Bearing 2
AA 9 222661 (10000000- ) Bushing 2
A 10 11117 (10000000- ) Stud, Wheel .44-20 X1.22 6
A 11 1031761 (10321996- 10368983 ) Motor, Ele, 36Vdc 2000Rpm 0.50Hp (See Breakdowns) 1
11 374265 (10000000- 10321995 ) Motor, Ele, 36Vdc 2000Rpm 0.50Hp (See Breakdowns) 1

A 12 374051 (10000000- ) Pawl, Park 2
A 13 374052 (10000000- ) Packing, Pawl 4
A 14 374053 (10000000- ) Vent, Valve 1
A 15 374054 (10000000- ) Plug, Breather 1
A 16 374055 (10000000- ) Packing, Breather 2
A 17 374056 (10000000- ) Cap, Qil 2
A 18 374057 (10000000- ) Packing, Cap 2
A 19 374058 (10000000- ) Plug, Drain 1
A 20 374061 (10000000- ) Arm, Park 1
A 21 374062 (10000000- ) Spring, Return 1
A 22 374063 (10000000- ) Spring, Park 1
A 23 374064 (10000000- ) Pin, Roll 6-32 4
A 24 374065 (10000000- ) Pin, Roll 3.5-32 1
A 25 374066 (10000000- ) Shaft, Parking 1
A 26 388499 (10000000- ) Kit, Gear, Differential 1
A 27 388485 (10000000- ) Plug 1

v - Identifies an assembly
A - ldentifies parts included in assembly

5700EE 331536 (07-09)




BREAKDOWNS

Fig. 2 - Transaxle Drive Breakdown (w/o Parking Brake) 1033764, 397707

5700EE 331536 (07- 09)

4-4



BREAKDOWNS
Fig. 2 - Transaxle Drive Breakdown (w/o Parking Brake) 1033764, 397707

Ref. Part No. Serial Number Description Qty.

v 1033764 (10306809- 10364537 ) Transaxle Assy, W/ Motor [W/O Park Lock] 1

397707 (10000000- 10306808 ) Transaxle, Ele, w/.50Hp Motor 1
AV 1 222640 (10000000- 10364537 ) Mitr Gear Kit 1
AL 2 222599 (10000000- 10364537 ) Pinion Gear 1
AA 3 222656 (10000000- 10364537 ) Clip 1
AL 4 222657 (10000000- 10364537 ) O-Ring 1
AV 5 222641 (10000000- 10364537 ) Brg&Seal Kit 1
AL 6 222658 (10000000- 10364537 ) Seal 2
AL 7 222659 (10000000- 10364537 ) Snap Ring 2
AA 8 222660 (10000000- 10364537 ) Bearing 2
AL 9 222661 (10000000- 10364537 ) Bushing 2
A 10 11117 (10000000- 10364537 ) Stud, Wheel .44-20 X1.22 6
A 11 1031761 (10000000- 10364537 ) Motor, Ele, 36Vdc 2000Rpm 0.50Hp (See Breakdowns) 1
A 12 374057 (10000000- 10364537 ) Packing, Cap 2
A 13 374058 (10000000- 10364537 ) Plug, Drain 1
A 14 374053 (10000000- 10364537 ) Vent, Valve 1
A 15 374054 (10000000- 10364537 ) Plug, Breather 1
A 16 374055 (10000000- 10364537 ) Packing, Breather 2
A 17 374056 (10000000- 10364537 ) Cap, Oil 2
A 18 388499 (10000000- 10364537 ) Kit, Gear, Differential 1
A 19 388485 (10000000- 10364537 ) Plug 1

v - Identifies an assembly
A - ldentifies parts included in assembly

5700EE 331536 (01- 11) 4-5



BREAKDOWNS

Fig. 3 - Transaxle Motor Breakdown, 1031761

Ref. Part No. Serial Number Description Qty.
v 1031761 (10306809- 10364537 ) Motor, Ele, 36Vdc 2000Rpm 0.50Hp 1
AV 1 1034372 (10306809- 10364537 ) Bearing Kit, Motor, Ele (Kit3874) 1
AV 2 374003 (10306809- 10364537 ) Endbell, Brush End, Motor, Ele [Magnt 1
AA 3 10925 (10306809- 10364537 ) Connector, Fem, 2cav [Mp630 Sealed] 1
AA 4 24537 (10306809- 10364537 ) Terminal, Fem, 10/12ga [Mp630 P2s] 2
AV 5 1034373 (10306809- 10364537 ) Brush Kit, Motor, Ele (Kit3873) 1
AA 6 1034375 (10306809- 10364537 ) Brush Cap Assy, Motor, Ele (BCA3762) 4

v - Identifies an assembly
A - ldentifies parts included in assembly

5700EE 331536 (01- 11)



BREAKDOWNS

Fig. 4 - Transaxle Motor Breakdown, 374265

Ref. Part No. Serial Number Description Qty.
v 374265 (10000000- 10306808 ) Motor, Ele, 36Vdc 2000Rpm 0.50Hp 1
AV 1 374271 (10000000- 10306808 ) Bearing Kit, Motor, Ele 1
AV 2 3740083 (10000000- 10306808 ) Endbell, Brush End, Motor, Ele [Magnt 1
AA 3 10925 (10000000- 10306808 ) Connector, Fem, 2cav [Mp630 Sealed] 1
AA 4 24537 (10000000- 10306808 ) Terminal, Fem, 10/12ga [Mp630 P2s] 2
AV 5 222625 (10000000- 10306808 ) Kit, Brush, Motor, Ele (Kit842) 1
AL 6 222629 (10000000- 10306808 ) Cap, Brush Holder, Motor, Ele[Magnetek] 4
v - Identifies an assembly
A - ldentifies parts included in assembly
5700EE 331536 (07-09) 4-7



BREAKDOWNS

Fig. 5 - Electric Motor Breakdown, 1038426

Ref. Part No. Serial Number Description Qty.
v 1038426 (10355043- ) Motor, Ele, 36Vdc 1700Rpm 0.75Hp 1
A 1 1039816 (10355043- ) Bearing Kit, Motor, Ele 1
A 2 1039818 (10355043- ) Cap Assy, Brush, Ele Motor 1
A 3 1039817 (10355043- ) Brush Kit, Motor, Ele 1
A 4 20536-2 (10355043- ) Washer, 0.47b 1.19d .03, Nyl 1
A 5 00954 (10355043- ) Key, Sq, 0.12 X 0.12, 01.00I 1

v - Identifies an assembly
A - |dentifies parts included in assembly

4-8 5700EE 331536 (07- 09)



BREAKDOWNS

Fig. 6 - Electric Motor Breakdown, 375175

N

Ref. Part No. Serial Number Description Qty.
v 375175 (10000000- 10355042 ) Motor Assy, Ele, 36Vdc, 0.75Hp, 1700Rpm 1
AV 1 375176 (10000000- 10355042 ) Kit, Motor Bearing 1
AL 2 222635 (10000000- 10355042 ) Bearing 1
AA 3 222637 (10000000- 10355042 ) Ring, Snap 1
AA 4 375177 (10000000- 10355042 ) Washer, Spring 1
AA 5 375178 (10000000- 10355042 ) Bearing, Drive End 1
AA 6 375179 (10000000- 10355042 ) Seal 1
AV 7 374004 (10000000- 10355042 ) Endbell, Brush End, Motor- Ele 1
AA 8 10925 (10000000- 10355042 ) Connector, 2- Conductor 1
AA 9 24537 (10000000- 10355042 ) Terminal, Female 2
AV 10 222625 (10000000- 10355042 ) Kit, Brush 1
AL 11 222629 (10000000- 10355042 ) Cap, Brush Holder 4
A 12 20536-2 (10000000- 10355042 ) Washer, 0.47b 1.19d .03, Nyl 1
A 13 00954 (10000000- 10355042 ) Key, Sq, 0.12 X 0.12, 01.00I 1
A 14 222877 (10000000- 10355042 ) Kit, Brace 1

v - Identifies an assembly
A - ldentifies parts included in assembly

5700EE 331536 (07-09)




BREAKDOWNS

Fig. 7 - Electric Motor Breakdown, 222708

v - Identifies an assembly
A - ldentifies parts included in assembly

Ref. Part No. Serial Number Description Qty.
v 222708 (10000000- 10578961 ) Motor Assy, Elec, EE, 0.6Hp 1
A 1 222606 (10000000- 10578961 ) Brush Kit 1
A 2 222616 (10000000- 10578961 ) Bearing 1
A 3 222617 (10000000- 10578961 ) Bearing 1
A 4 222619 (10000000- 10578961 ) Qil Seal 1
A 5 10925 (10000000- 10578961 ) Connector, 2 Conductor 1
A 6 24537 (10000000- 10578961 ) Terminal, Female 2
A 7 00928 (10000000- 10578961 ) Key Square 0.25 0.25 01.00 Lg 1

4-10

5700EE 331536 (06-2012)



BREAKDOWNS

Fig. 8 - Electric Motor Breakdown, 374201

Ref. Part No. Serial Number Description
v 374201 10000000- 10422746 Motor Assy,EE Vac Fan
A 375176 10000000- 10422746 Bearing Kit
AV 222625 10000000- 10422746 Brush Kit
AA Brush Holder Cap

Connector, 2 Conductor

24537 10000000-

(
(
(
222629 (10000000- 10422746
(
(
(10000000-

1
2
3

A 4 10925 10000000-
5
6

00912

v - Identifies an assembly
A - ldentifies parts included in assembly

Terminal, Female
Key, Square 0.19 0.19 1.00Lg

_LN_LL_L_L_LQ
<

5700EE 331536 (07-09)




BREAKDOWNS

Fig. 9 - Electric Motor Breakdown, 1053284

Ref. Part No. Serial Number Description Qty.
v 1053284 (10422747- ) Motor, Ele, 36vdc 2500rpm 0.75hp 1
A 1 1039817 (10422747- ) Vr, Brush Kit, Motor, Ele 1
A 2 10925 (10000000- ) Connector, 2 Conductor 1
A 3 24537 (10000000- ) Terminal, Female 2
A 4 00912 (10000000- ) Key, Square 0.19 0.19 1.00Lg 1

v - Identifies an assembly

A - ldentifies parts included in assembly

5700EE 331536 (07- 09)



BREAKDOWNS

Fig. 10 - Water Pump Breakdown, 222259

Ref. Part No. Serial Number Description Qty.
v 222259 (10000000- ) Pump Assy, Water 36Vdc 1
AV 1 65700 (10000000- ) Motor 36V Dc 1
AL 2 65701 (10000000- ) Brush- Endbell 1
AA 65702 (10000000- ) Brush Kit 1
AV 65710 (10000000- ) Pump Head Assembly 1
AA 3 65667 (10000000- ) Cam/Bearing Scr 2
AA 4 65668 (10000000- ) Scr-Set Cam Brg 1
AA 370924 (10000000- ) Cam Brg/Diaph Kit 1
AA 5 49901 (10000000- ) Bearing Cover 1
AA 6 65706 (10000000- ) Piston- Inner&Out 1
AA 7 65707 (10000000- ) Diaphram Kit 1
AA 8 65708 (10000000- ) Ck Valve - Buna 1
AL 9 65709 (10000000- ) Bypass Spgs&Popp 1
AA 10 49886 (10000000- ) Pump 1
AA 11 65675 (10000000- ) Pump Screws 6

v - Identifies an assembly

A - ldentifies parts included in assembly

5700EE 331536 (9- 06)

4-13




	HOW TO ORDER PARTS
	GENERAL RECOMMENDED MAINTENANCE
	General Recommended Maintenance Items

	STANDARD PARTS
	Fig. 1 - Brushes, Replacement, Cylindrical
	Fig. 2 - Brushes And Pad Drivers, Replacement, Model 800, 800 mm (32 in)
	Fig. 3 - Main Frame and Drive Group (S/N 10000000- 10705714)
	Fig. 4 - Main Frame and Drive Group (S/N 10705715- )
	Fig. 5 - Tire and Rim Assembly, Black
	Fig. 6 - Scrub Head Lift Group
	Fig. 7 - Scrub Head Kit, Model 800D, 800 mm (32 in) (S/N 10578962- )
	Fig. 8 - Scrub Head Kit, Model 800D, 800 mm (32 in) (S/N 10000000- 10578961)
	Fig. 9 - Scrub Head Drive Group, Model 800C, 800 mm (32 in)
	Fig. 10 - Scrub Head Frame Group, Model 800C, 800 mm (32 in)
	Fig. 11 - Recovery Tank Group
	Fig. 12 - Solution Tank Group
	Fig. 13 - Vacuum Fan Group
	Fig. 14 - Solution Control Group
	Fig. 15 - Battery Group (S/N 10335670- )
	Fig. 16 - Battery Group (S/N 10000000- 10335669)
	Fig. 17 - Steering Control Group
	Fig. 18 - Operator Console Group (S/N 10367557- )
	Fig. 19 - Operator Console Group (S/N 10000000- 10367556)
	Fig. 20 - Electrical Panel Group (S/N 10367557- )
	Fig. 21 - Electrical Panel Group (S/N 10335670- 10367556)
	Fig. 22 - Electrical Panel Group (S/N 10000000- 10335669)
	Fig. 23 - Squeegee Lift Group
	Fig. 24 - Squeegee Linkage Group
	Fig. 25 - Squeegee Group, Model 800, 800 mm (32 in)
	Fig. 26 - Electrical Schematic (S/N 10335670- )
	Fig. 27 - Electrical Schematic (S/N 10000000- 10335669)
	Fig. 28 - Electrical Wire Harness Group (S/N 10436743- )
	Fig. 29 - Electrical Wire Harness Group (S/N 10378922- 10436742)
	Fig. 30 - Electrical Wire Harness Group (S/N 10335670- 10378921)
	Fig. 31 - Electrical Wire Harness Group (S/N 10000000- 10335669)
	Fig. 32 - Label Group

	OPTIONS
	Fig. 1 - ES Kit
	Fig. 2 - Vacuum Wand Kit
	Fig. 3 - Power Wand Hose Assembly
	Fig. 4 - Power Wand Assembly
	Fig. 5 - Power Wand Pump and Fittings Group
	Fig. 6 - Power Wand Mount Group
	Fig. 7 - Parking Brake Group (S/N 10000000- 10731450)
	Fig. 8 - Transaxle With Electric Brake Group (S/N 10731451- )
	Fig. 9 - Wall Roller Kit
	Fig. 10 - Power Kill Switch Kit
	Fig. 11 - Transport Group
	Fig. 12 - Neoprene Caster Group
	Fig. 13 - Tire Assembly, Solid
	Fig. 14 - Tire Assembly, Foam Filled
	Fig. 15 - Tire Assembly, Air Filled, Gray
	Fig. 16 - Battery Charger Group
	Fig. 17 - Urethane Scrub Head Skirt Kit
	Fig. 18 - Sensor Kit, Shielded
	Fig. 19 - Speed Reduction Kit
	Fig. 20 - Hydrolink Battery Watering System Kit

	BREAKDOWNS
	Fig. 1 - Transaxle Drive Breakdown (w/Parking Brake) 1033765, 222037
	Fig. 2 - Transaxle Drive Breakdown (w/o Parking Brake) 1033764, 397707
	Fig. 3 - Transaxle Motor Breakdown, 1031761
	Fig. 4 - Transaxle Motor Breakdown, 374265
	Fig. 5 - Electric Motor Breakdown, 1038426
	Fig. 6 - Electric Motor Breakdown, 375175
	Fig. 7 - Electric Motor Breakdown, 222708
	Fig. 8 - Electric Motor Breakdown, 374201
	Fig. 9 - Electric Motor Breakdown, 1053284
	Fig. 10 - Water Pump Breakdown, 222259


